
American Water Works Association

RESEARCH FOUNDATION

Recycle Stream
Effects on
Water Treatment

Subject Area:
Water Treatment 
and Operations





Recycle Stream 
Effects on___ 
Water Treatment



The mission of the AWWA Research Foundation is to advance the science of water to 
promote the quality of life. Funded primarily through annual subscription payments from 
almost 700 utilities and consulting firms in North America and abroad, AWWARF sponsors 
research on all aspects of drinking water, including supply and resources, treatment, 
monitoring and analysis, distribution, management, and health effects.

From its headquarters in Denver, Colorado, the AWWARF staff directs and supports the 
[...]
.0

2
<0

.1
 

<0
.0

2
<0

.1
 

<0
.0

2
<0

.1
 

<0
.0

2
<0

.1
 

<0
.0

2
<0

.1
 

<0
.0

2
<0

.1
 

<0
.0

2
0.

11
 

<0
.0

2
<0

.1
 

<0
.0

2
<0

.1
 

<0
.0

2
<0

.1
 

<0
.0

2
<0

.1
 

<0
.0

2

II
IS

II
C

U
 

1n
ra

ic
i 

iju
a

im
y

Al
ka

lin
ity

 A
m

m
on

ia
 A

lu
m

in
um

 
pH

 
(m

g/
L 

Ca
CO

,) 
(m

g/
L)

 
(m

g/
L)

8.
0

7.
2

7.
6

7.
4

7.
5

7.
3

7.
5

8.
0

8.
1

8.
5

7.
7

8.
4

8.
4

7.
2

8.
4

7.
1

7.
3

7.
2

8.
7

8.
4

7.
7

9.
0

8.
5

8.
6

35 26 16
1

22
5

25
2

24
0

27
2 87 71 36 12
1 44 44 20 37 14
5 18 70 33 15
5 66 30 47 47

N
A

N
A

N
A

N
A

N
A

N
A

N
A

<0
.1

<0
.1 2.
4

2 N
A

N
A

N
A

N
A

<0
.1 N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

0.
01

9
0.

04
0.

13
5

N
A 0.
06

9
0.

2
0.

09
8

0.
14

9
0.

14
0.

22
0.

11
2

0.
04

9
0.

04
9

N
A 0.
09

0.
1

0.
05

0.
1

0.
34

0.
1

0.
9

0.
01

0.
45

0.
11

TO
C 

(m
g/

L)

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

2.
6

2.
6

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

TT
H

M
 

(M
9/

L)

57 42 57 77 67 45 34 47 59 50 36 N
A

N
A

N
A 60 75 N
A 95 52 43 74 77 75 40

Fr
ee Cl

 
(m

g/
L)

0.
75

2.
05

0.
5

2.
54

0.
8

1.
8

1.
9

2.
3

2.
5

1.
5

1.
15

N
A

N
A

1.
7

1.
96

1.
8

2.
2

1.
5

1.
3

1.
8

2.
4

1.
51

1.
6

1.
5

To
ta

l
Cl

 
(m

g/
L)

N
A 2 2.
2

N
A

N
A

1.
9

N
A

2.
5

N
A

1.
7

N
A 1.
3

1.
3

N
A

2.
12

1.
9

2.
3

1.
7

N
A

N
A

N
A

N
A

N
A

N
A

Effec
ts on $ § ^ 1 a

NA
 

= 
no

 d
at

a 
av

ail
ab

le



Ta
bl

e 
2.

3 
W

as
te

 s
tr

ea
m

 r
ec

yc
le

 p
ro

je
ct

 s
ur

ve
y 

re
su

lts
: 

Pl
an

t c
ha

ra
ct

er
is

tic
s

Pl
an

t 
nu

m
be

r 
C

oa
gu

la
nt

s

1 2 3 4 5 6 7 8 g 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24

Al
um

Al
um

Al
um

Fe
SO

4
Al

um
Al

um
, f

er
ric

 s
ul

fa
te

Al
um

Al
um

Al
um

Al
um

Al
um

Fe
CI

3
Al

um
Al

um
Al

um
Fe

rri
c 

su
lfa

te
Al

um
Al

um
No

ne
No

ne
Al

um
Ca

tio
ni

c 
po

lym
er

Al
um

Al
um

O
xl

da
nt

s

KM
nO

4, 
ch

lo
rin

e
Ch

lo
rin

e
Ch

lo
rin

e,
 K

M
nO

4
Ch

lo
rin

e
Ch

lo
rin

e,
 K

M
nO

4
Ch

lo
rin

e
Ch

lo
rin

e
KM

n0
4, 

Cl
 

NH
CL

Ch
lo

rin
e,

 K
M

nO
4

Ch
lo

rin
e

Ch
lo

rin
e

Ch
lo

rin
e,

 C
IO

2
Ch

lo
rin

e,
 C

IO
2

Ch
lo

rin
e

KM
nO

4, 
ch

lo
rin

e
Ch

lo
rin

e,
 K

M
nO

4
Ch

lo
rin

e
Ch

lo
rin

e,
 C

IO
2, 

KM
nO

4
Ch

lo
rin

e,
 K

M
nO

4
Ch

lo
rin

e,
 K

M
nO

4, 
ai

r
Ch

lo
rin

e
Ch

lo
rin

e,
 C

IO
2

Ch
lo

rin
e

Ch
lo

rin
e

O
th

er
 c

he
m

ic
al

s

Po
lym

er
Po

lym
er

Po
lym

er

Po
lym

er
Po

lym
er

Po
lym

er
Li

m
e,

 c
ar

bo
n

Li
m

e,
 c

ar
bo

n,
 p

ol
ym

er
Po

lym
er

Po
lym

er
Po

lym
er

Po
lym

er
Ca

us
tic

 s
od

a
Po

lym
er

So
da

 a
sh

, l
im

e
Fi

lte
r a

id,
 K

OH
PA

C,
 s

od
iu

m
 h

yd
ro

xid
e

Li
m

e,
 P

AC
Li

m
e

Lim
e,

 s
od

a 
as

h

C
la

rif
ic

at
io

n

So
lid

s 
co

nt
ac

t
Co

nv
en

tio
na

l
Co

nv
en

tio
na

l
Co

nv
en

tio
na

l
Co

nv
en

tio
na

l, 
tu

be
s

So
lid

s 
co

nt
ac

t
Co

nv
en

tio
na

l
Co

nv
en

tio
na

l
Co

nv
en

tio
na

l
Co

nv
en

tio
na

l
Co

nv
en

tio
na

l
So

lid
s 

co
nt

ac
t

So
lid

s 
co

nt
ac

t
No

ne
Co

nv
en

tio
na

l
So

lid
s 

co
nt

ac
t

So
lid

s 
co

nt
ac

t
Co

nv
en

tio
na

l
Co

nv
en

tio
na

l
Co

nv
en

tio
na

l
Co

nv
en

tio
na

l
So

lid
s 

co
nt

ac
t

Co
nv

en
tio

na
l

Co
nv

en
tio

na
l

Fi
ltr

at
io

n 
ra

te
 

Fi
lte

r m
ed

ia
 

(g
pm

/ft
2)

An
th

ra
cit

e,
 s

an
d

An
th

ra
cit

e,
 s

an
d

G
AC

, s
an

d
An

th
ra

cit
e,

 s
an

d
An

th
ra

cit
e,

 s
an

d
An

th
ra

cit
e,

 s
an

d
An

th
ra

cit
e,

 s
an

d
G

AC
Tr

i-m
ed

ia
Sa

nd
Sa

nd
An

th
ra

cit
e,

 s
an

d
Tr

i-m
ed

ia
Tr

i-m
ed

ia
An

th
ra

cit
e,

 s
an

d
G

AC
, s

an
d

Tr
i-m

ed
ia

G
AC

, s
an

d
Sa

nd
An

th
ra

cit
e,

 g
re

en
sa

nd
An

th
ra

cit
e,

 s
an

d
An

th
ra

cit
e,

 s
an

d
Sa

nd
Sa

nd

2.
0

2.
0

2.
0

2.
5

2.
9

4.
0

2.
8

2.
0

4.
0

3.
3

3.
0

2.
0

4.
0

4.
0

4.
0

2.
0

3.
0

4.
0

2.
0

2.
0

2.
4

2.
0

2.
0

2.
5

G
AC

 
= 

gr
an

ula
r a

cti
va

te
d 

ca
rb

om
NA

 
= 

no
 d

at
a 

av
ail

ab
le

PA
C 

= 
po

wd
er

ed
 a

cti
va

te
d 

ca
rb

on

I o" 5s

'



0
0

Ta
bl

e 
2.

4 
W

as
te

 s
tre

am
 re

cy
cl

e 
pr

oj
ec

t s
ur

ve
y 

re
su

lts
: R

ec
yc

le
 in

fo
rm

at
io

n

Pl
am

 
nu

m
be

r 
R

ec
yc

le
 s

tre
am

 d
es

cr
ip

tio
n

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 In
c

NA ne
g

po
s

Se
ttl

ed
 B

ac
kw

as
h,

 s
lu

dg
e,

an
d 

be
lt 

pr
es

s 
fil

tra
te

Ba
ck

wa
sh

Se
ttl

ed
 b

ac
kw

as
h 

wa
te

r
Ba

ck
wa

sh
, l

ag
oo

n 
an

d 
th

ick
en

er
su

pe
rn

at
an

t
Se

ttl
ed

 b
ac

kw
as

h 
wa

te
r

Ba
ck

w
as

h 
w

at
er

Ba
ck

wa
sh

 fr
om

 g
ro

un
dw

at
er

 p
la

nt
 o

nl
y

Fi
lte

r b
ac

kw
as

h 
su

pe
rn

at
an

t
Se

ttl
ed

 b
ac

kw
as

h,
 la

go
on

 s
up

er
na

ta
nt

Se
ttl

ed
 b

ac
kw

as
h

Ba
ck

wa
sh

 w
at

er
Ba

ck
wa

sh
 w

at
er

Se
ttl

ed
 b

ac
kw

as
h,

 s
lu

dg
e,

an
d 

be
lt 

pr
es

s 
fil

tra
te

Ba
ck

wa
sh

 w
at

er
Se

ttl
ed

 b
ac

kw
as

h 
wa

te
r

Ba
ck

wa
sh

 w
at

er
Se

ttl
ed

 b
ac

kw
as

h 
an

d 
se

ttl
ed

 ro
ug

hi
ng

Ba
ck

wa
sh

 w
at

er
, b

el
t p

re
ss

, f
iltr

at
e,

th
ic

ke
ne

r o
ve

rfl
ow

Ba
ck

wa
sh

 w
at

er
Ba

ck
wa

sh
 w

at
er

Ba
ck

wa
sh

 w
at

er
Ba

ck
wa

sh
 w

at
er

Ba
ck

wa
sh

 w
at

er
Ba

ck
wa

sh
 w

at
er

= 
in

cr
ea

se
= 

no
 d

at
a 

av
ail

ab
le

= 
ne

ga
tiv

e
= 

po
sit

ive

Pl
an

t
flo

w
 

(m
gd

)

4.
8

1.
3

10 11 10 4 5 5.
8

26 1.
3

10
.2

10 28 0.
7

7.
1

4.
2

1.
8

8 0.
10

6
0.

18
7

0.
32

5
28 0.

44
7

0.
18

7

R
ec

yc
le

flo
w

 
(g

pm
)

62
7

15
0

40
0

1,
74

0
1,

40
0

50
0

2,
17

5
2,

35
0

4,
20

0 55 75
0

4,
00

0

69
4

11
0

3,
50

0

65
0

45
0

55
0 0.

2
14

0
14

0
2,

00
0

25
0 80

R
ec

yc
le

tim
e 

(m
ln

/d
)

33
0

12
0

62
5 75 90 90 75 10
0 30 24
0

24
0

12
0

12
0

42
0 50 18
0

15
0

14
0 0.

1
60 90 N
A 60 12
0

Im
pa

ct
s 

of
 re

cy
cl

e 
on

:

SC
O

N
A

Ye
s

N
o

Ye
s

N
A

N
A

N
A

N
A

Ye
s

N
A

N
A

Ye
s

Ye
s

N
A

N
A

N
A

Ye
s

Ye
s

N
A

N
A

N
A

Ye
s

N
A

N
A

sw
u 

ef
fe

ct

N
A

M
or

e 
ne

g
N

A

M
or

e 
po

s
N

A
N

A
N

A
N

A
M

or
e 

po
s

N
A

N
A

V
ar

ie
s

N
on

e
N

A
N

A

N
A

M
or

e 
ne

g
N

on
e

N
A

N
A

N
A

M
or

e 
po

s
N

A
N

A

TH
M

N
A

N
A N
o

N
A

N
A N
o

N
A

N
A

N
A

N
A

In
c

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A N
A

N
A

N
A

Iro
n

N
o

N
A N
o

N
o

N
A

N
o

N
A

N
A

N
A

N
A

In
c

N
o

N
A

In
c

N
A

N
A

In
c

N
o

N
A

In
c

N
A

N
A

N
A

N
A

M
n

N
o

N
A N
o

N
A

N
A

N
o

N
A

N
A

N
A

N
A

N
A N
o

N
A In
c

N
A

N
A N
o

N
o

N
A

In
c

N
A

N
A

N
A

N
A

T
ur

bi
di

ty

In
c 

2-
3

N
A N
o

Be
ne

fic
ia

l
In

c
In

c
N

A
N

A
N

A
N

A In
c

N
o

N
o

In
c

S
lig

ht

Ye
s

In
c

No NA In
c

NA In
c

In
c

In
c

O
th

er

In
c 

co
lo

r 0
.2

-0
.6

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

pH
 a

nd
 a

lk
al

in
ity

N
A

N
o

N
A

N
A

H
ig

he
r p

H
C

l 
re

si
du

al
N

A
N

A N
o

N
A

N
A

N
A

N
A

N
A

N
A

i 3 vi § & g i S



Ta
bl

e 
2.

5 
W

as
te

 s
tre

am
 r

ec
yc

le
 p

ro
je

ct
 s

ur
ve

y 
re

su
lts

: 
R

ec
yc

le
d 

w
at

er
 q

ua
lit

y

Pl
an

t
nu

m
be

r

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24

Tu
rb

id
ity

(n
tu

)

3.
6

N
A 4 4.

3
N

A
40

0 40 14
6

11
9 10 N
A

N
A

N
A 9.

4
N

A 30 4.
3

8
N

A
N

A
N

A
N

A
N

A
N

A

C
ol

or
(c

u)

20 N
A

N
A 17 N
A

70
0 50 N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

Iro
n

(m
g/

L)

0.
81

N
A

N
A

0.
52 N
A

<0
.1

10
.7

5
N

A
N

A
N

A
N

A
N

A
N

A
0.

3
N

A
7.

5
0.

23 0.
2

N
A

N
A

N
A

N
A

N
A

N
A

M
n

(m
g/

L)

0.
8

N
A

N
A

N
A

N
A 0.
03

7.
85

6.
6

3.
7

N
A

N
A

N
A

N
A

<0
.0

2
N

A
1.

2
0.

05 0.
2

N
A

N
A

N
A

N
A

N
A

N
A

PH 5.
8

N
A 8.
0

7.
53

N
A 7.
51

7.
34

7.
85

7.
8

8.
3

N
A

N
A

N
A 7 N
A

7.
8

6.
8

7.
4

N
A

N
A

N
A

N
A

N
A

N
A

A
lk

al
in

ity
(m

g/
L)

10 N
A

N
A

22
7

N
A

25
0

32
0

N
A

N
A 34 N
A

N
A

N
A 16 N
A

17
5 13 70 N
A

N
A

N
A

N
A

N
A

N
A

Am
m

on
ia

(m
g/

L)

N
A

N
A

N
A

0.
06 N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

A
lu

m
in

um
(m

g/
L)

16
.1 N
A

N
A

N
A

N
A 0.
4

N
A

46
.9

34
.7

N
A

N
A

N
A

N
A

0.
18 N
A

N
A

0.
04 N
A

N
A

N
A

N
A

N
A

N
A

N
A

C
hl

or
in

e
(m

g/
L)

N
A

N
A

0.
5

0.
7

N
A 1 1.
6

N
A

1.
3 2 N
A

N
A

N
A

0.
4

N
A

0.
1

0.
8

0.
15 N
A

N
A

N
A

N
A

N
A

N
A

To
ta

l
su

sp
en

de
d

so
lid

s 
(T

SS
)

(m
g/

L)

N
A

N
A

N
A

N
A

N
A

4,
00

0
N

A
43

7
35

0
N

A
N

A
N

A
N

A
N

A
N

A
N

A
N

A 10 N
A

N
A

N
A

N
A

N
A

N
A

TT
H

M
FP

(M
9/

L)

N
A

N
A

N
A

N
A

N
A

80
0

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

N
A

NA
 

= 
no

 d
at

a a
va

ila
ble

0 •s: rs 1 a. -o a

'



30 Recycle Stream Effects on Water Treatment

Table 2.6 Sources of recycled waste stream

Unsettled
Plant backwash
number Plant water

Con n ecticut-American
1 Mianus
2 Mystic X

Illinois-American
3 Granite City

Indiana-American
4 Kokomo
6 Richmond X
5 Muncie
7 Terre Haute X

Kentucky-American
9 River Plant
8 Richmond Road

Maryland-American
10 Winters Run

Missouri-American
1 1 Joplin X

New Jersey-American
13 Swimming River
12 Jumping Brook

Pennsylvania-American
14 Bangor
18 Newcastle
17 Moshannon Valley
16 Canonsburg X
15 Butler

West Virginia-American
22 Kanawha Valley
23 Montgomery
19 Gassaway
20 Hamlin
21 Hinton
24 Webster Springs

"Streaming current detector: M = monitor; C = control.

Table 2.7 Parameters for evaluation
Plant
number Plant Turbidity

1 Mianus
1 3 Swimming River
14 Bangor X
17 Moshannon Valley X
18 Newcastle
22 Kanawha Valley X

Lagoon-
Settled drying

backwash Lagoon bed Thickener
water overflow underflow overflow

X X

X

XXX

X

X X
X X

X

X (2 times/year)

XXX
X X

X X
X X
X X

X

X
X
X
X
X
X

at the six plant sites

THM Mn AOC Parasites

X X
XXX

X
X

XXX
X

Belt
press
filtrate SCO*

X M
M,C

M

C

M
M

M
X M,C

C

M
X M

X M,C
M,C

M

Drying bed
Pressate filtrate

X
X

X
X



Chapter 3

Mianus Water Treatment Plant
Plant Description

Treatment Process

The Mianus Water Treatment Plant, located in Greenwich, Conn., is a 
surface water plant utilizing conventional treatment The raw water is drawn from the 
Mianus River, which is adjacent to the plant. Raw water flows by gravity into two 
Aldrich reactor units. Pretreatment chemicals are fed into the raw waterline upstream 
of these reactors. Each Aldrich unit consists of a slow mixing zone in the center of 
a clarifying zone. Qarified water flows over a weir and enters the filters that are 
contained in the outer ring of the unit The filters were recently rehabilitated using 
anthracite and sand media. The filtered water flows into a clearwell and is then 
pumped into the distribution system. Figure 3.1 is a process flow schematic of the 
Mianus Water Treatment Plant

Plant Flow

The plant is rated at 6 mgd (946 m3/h). Winter flow is approximately 4 mgd 
(631 m3/h), and summer flow can be as high as 8 mgd (1,260 m3/h). Plant flow is 
controlled by an influent flow controller, and the filters operate by constant level 
control. Because the clearwell is small and distribution system storage is limited, large 
flow variations through the treatment plant occur between peak and off-peak demand 
hours. The production rate can vary by as much as 2to 4 mgd (315 to 631 m3/h) during 
the day.

Chemical Feed
Raw water chemical treatment consists of the addition of lime, chlorine, and 

alum on a regular basis, along with the addition of potassium permanganate and 
powdered activated carbon (PAC) on a seasonal basis. Filtered water at the plant is 
treated by the addition of lime, fluoride, chlorine, and corrosion inhibitor. Chemical 
feed doses are summarized in Table 3.1.

Solids Handling
Solids-handling equipment consists of a supernatant tank, sludge thickener, 

and belt press. Waste streams include

Settled solids from Aldrich units 
Spent filter backwash water 

31



32 Recycle Stream Effects on Water Treatment

Belt press pressate 
Thickener overflow

The settled solids from the Aldrich units flow by gravity to the supernatant 
tank. Accumulated sludge in the Aldrich units is drained every 2 to 3 days. The filters 
are backwashed using head from the washwater tank, and the spent filter backwash 
water flows to the supernatant tank. The pressate and sludge thickener supernatant 
also go to the supernatant tank (see Figure 3.1).

The filters are backwashed every 24 hours between 11:00 P.M. and 1:00 A.M. 
The belt press is operated 4 to 6 days a week, an average of 8 hours per day. The sludge 
thickener is filled once a week with settled solids from the supernatant tank. The 
sweeps in the thickener operate every night while the press is off. It takes 4 to 6 days 
to dewater one tank of thickened solids.

Recycle

The plant recycles water from the supernatant tank to the raw water line 
approximately 5 to 8 hours per day (4:00 A.M. to 12:00 noon). The supernatant tank 
is allowed to settle 2 to 3 hours before recycle occurs. Because increased turbidity 
occurs in the settled water when recycling begins, the operators monitor finished water 
turbidity closely. Recycle begins by using one 400-gpm (91 m3/h) pump. Ata6-mgd 
(946 m3/h) treatment rate, recycle water is equivalent to about 10 percent of the total 
flow (referred to as a 10 percent recycle rate). A second recycle pump may be 
operated, depending on the effects of the recycle stream on treatment at that time. The 
recycle line enters the raw water line downstream of the chemical injection point

During recycling, chemicals may be adjusted manually to maintain good 
treatment. Most times the alum dose is lowered due to excessive polymer in the recycle 
stream. The polymer originates from the pressate of the belt filter press.

Water Quality

Typical raw and finished water quality data forthe Mianus Water Treatment 
Plant are summarized in Table 3.2. Parameters of particular interest for the recycle 
evaluation include the medium to high levels of manganese in the raw water and the 
levels of TTHM in the finished water. Recycle of waste streams could have effects 
on both these parameters throughout the treatment process.

In order to initially investigate the effects of the recycle stream on treatment 
or finished water quality, preliminary sampling was performed at the site. Sampling 
consisted of collecting a one-time grab sample of the recycle waste stream and the 
finished water. The finished water was sampled with and without recycle. Table 3.3 
summarizes the results of this preliminary investigation, which results show high 
levels of TTHM and TTHMFP in the recycle water and in the filtered water due to 
recycle. Also of interest is the increase in aluminum and manganese during recycle.

Comprehensive Sampling Program__________ 

Overview

Two rounds of detailed field sampling and analysis were performed at the 
Mianus Water Treatment Plant. The parameters for which the water was analyzed



Mianus Water Treatment Plant 33

and the sampling points used were derived from a review of the water quality 
information supplied by the operators of the Mianus facility and the results of the 
preliminary sampling. In addition to the two rounds of field sampling and analysis 
performed, sludge from the Mianus plant was collected for bench-scale evaluation of 
the release of manganese.

Round 1 Sampling

Plant operation was reported to be typical atthe time of sampling. Plantflow 
ranged from 6.1 to 6.5 mgd (962 to 1025 m3/h) and the recycle flow was 0.5 mgd 
(79 m3/h) (8 percent recycle). Settled and filtered turbidities were normal and all 
processes were in operation. Round 1 sampling was performed over a 2-day period 
during the summer.

The water quality parameters evaluated at this facility were

TTHM
TTHMFP
TOC
Manganese
Aluminum
Turbidity
pH
Chlorine residual

The sample locations for these parameters are listed below. Numbers in parentheses 
indicate the sampling locations as shown in Figure 3.1.

Raw (1)
Mixed water before recycle (7) 
Mixed water during recycle (7) 
Filtered water before recycle (8) 
Filtered water during recycle (8) 
Spent backwash water (3) 
Clarifier sludge (4) 
Supernatant recycle (2) 
Thickener supernatant (5) 
Belt press pressate (6)

As mentioned previously, typical operation of this plant is to wash both filters 
during the night shift, let the wastewater settle for 2 to 3 hours, and then begin recycle, 
which lasts approximately 5 to 8 hours. This was the operating procedure utilized 
during the sampling program.

Single grab samples were collected from all of the waste streams. For samples 
within the treatment process, several grab samples were collected and composited. 
Figure 3.1 shows the sampling points for round 1 sampling. The results of this 
sampling are shown in Table 3.4.

Round 2 Sampling

Waste stream-handling operations were slightly different during round 2 
sampling. Sludge from the clarifier, which previously went to the supernatant tank, 
was instead discharged to the thickener. This change in procedure was made to



34 Recycle Stream Effects on Water Treatment

improve the operation of the decant pumps from the supernatant tank and to reduce 
the raw water turbidity spike. Sampling methods were similar to round 1 sampling; 
however, composite samples were taken for the backwash stream and clarifier sludge 
by collecting one sample every minute for the duration of the cycle.

Plant operations were normal at the time of sampling. Plant flow was 
approximately 3.5 mgd (552 m3/h), corresponding to a recycle of 14 percent. Round 
2 sampling took place in January.

The results from round 2 sampling arc shown in Table 3.5.

Laboratory-Scale Analysis

Sludge collected from the Mianus plant clarifier was put into two 4-L beakers 
and held in the laboratory at ambient room conditions. Samples were analyzed for pH 
and DO once a week and for manganese levels three times a week. DO was sampled 
in both the supernatant and the settled sludge, whereas manganese and pH were 
sampled in the supernatant only. One beaker was kept at a pH of approximately 5.5 
and one at a pH of approximately 7.0, representing the low and high pH conditions for 
most sludges. Reported manganese values are for dissolved manganese.

Trends_________________________
TTHM

Both round 1 and round 2 showed high TTHM concentrations in the waste 
streams (200 to 500 ug/L) and elevated finished water levels during recycle. The 
thickener supernatant and clarifier sludge showed very high but variable TTHM 
concentrations. The water being recycled also showed the presence of preformed 
TTHMintherangeof 80to 120ug/L. Figure 3.2 graphically shows the TTHM values 
from all the waste streams. The addition of the recycle stream to the treatment process 
did result in increased TTHM levels in the plant influent and finished water. The plant 
influent water's TTHM levels increased from between 8 and 20 ug/L without recycle 
(raw water chlorination is practiced) to between 20 and 50 ug/L with recycle. 
However, the filtered water showed only a slight increase in TTHM concentration due 
to recycle, indicating that TTHM formation in the source water was rapid enough that 
adding preformed TTHM had only a minor effect on finished water quality. Figures 
3.3 and 3.4 show the effects of recycle on the plant influent and filtered water TTHM 
levels, respectively.

TTHMFP

TTHMFP indicates the formation potential for recycle precursors that could 
ultimately increase TTHM levels. TTHMFP in the waste streams was in the 300-to- 
[...]
TTHMFP levels in the recycle water were generally twice those of the raw 

water. Figures 4.4 and 4.5 show TTHMFP values at the influent, settled, and filtered 
sampling points along with TTHMFP values of the recycle water. The results from 
this sampling show a slight increasing trend of TTHMFP levels throughout the



52 Recycle Stream Effects on Water Treatment

process during the recycle operation. The mixed, settled, and filtered water all 
increased by similar percentages. Round 2 sampling showed that settling the recycle 
water could significantly reduce the TTHMFP values.

Turbidity
Sampling from round 1 and round 2 showed that the recycle stream had 

substantial effects on the turbidity of the mixed water, however, there was no impact 
on clarified or filtered water. The treatment process was able to handle the increased 
turbidity loading without an impact on finished water. Figures 4.6 and 4.7 show the 
effects of the recycle stream on turbidity readings taken during round 1 and round 2 
sampling.

Because the mixed water sampling point was the point most affected by the 
recycle stream, it was chosen as the appropriate location to perform an analysis of 
turbidity over time. Turbidity readings were taken at 10-minute intervals for 90 
minutes after the start of recycle. Figure 4.8 shows the results of these readings, with 
a turbidity spike of 20 to 25 ntu taking place 30 to 40 minutes into the recycle process.

Chlorine
Two samples of the recycle stream were taken, and a chlorine die-off analysis 

was performed. The results of this analysis are shown in Figure 4.9. Both samples 
showed similar trends, with all chlorine being consumed between 30 and 40 minutes. 
However, because the backwash holding tank had very little residence time, all 
chlorine may not have been consumed before the introduction of the recycle stream 
back into the process. Therefore more TTHMs could be formed in the process stream.



Kanawha Valley Water Treatment Plant 53

Table 4.1 Chemical feed data for Kanawha Valley Water Treatment Plant________ 
Location_____________________Chemical _______________Dose (mg/L)
Raw Polymer 1.5

Lime 8.0
Cl 1.5-3.0
CIO2 (summer) 6

Prefilter Polymer occasional
Lime occasional

Filtered Fluoride 1.0
Chlorine 1.0-2.0

Table 4.2 Average annual water quality data for Kanawha Valley Water Treatment Plant
Parameter Raw Finished
Turbidity, ntu 11 0.27
Color, cu <5 <5
Iron, mg/L <0.05 <0.05
Manganese, mg/L <0.02 <0.02
pH 6.9 9.0
Alkalinity, mg/L CaCO3 33 30
Ammonia, mg/L <0.01 <0.01
Aluminum, mg/L NA 0.01
Coliform, number/100 mL 285 <1
TOC, mg/L 2.0 1.8
TTHM, ug/L NA 77
Free CI2, mg/L NA 1.5

NA = no data available

Table 4.3 Preliminary sampling results for Kanawha Valley Water Treatment Plant
Clarifler effluent

Parameter

Turbidity, ntu
PH
Total chlorine, mg/L
Free chlorine, mg/L
Alkalinity, mg/L as CaCO3
Coliform, number/100 mL
Heterotrophic plate colonies, colonies/ml
Aluminum, mg/L
Iron, mg/L
Manganese, mg/L
TSS, mg/L
TOC, mg/L
TTHM, ug/L
TTHMFP, ug/L

Recycle 
stream

250
9.1
1.5
1.5
41
<1
90

0.23
0.12
0.10
1,000
3.4
52

762

Without 
recycle

5
6.9
1.5
1.5
25
<1
73

0.04
<0.05
0.04
10
2.2
7

202

With 
recycle

7
6.9
1.5
1.5
25
3
7

0.05
<0.05
0.04

8
2.5
5

235



54 Recycle Stream Effects on Water Treatment

Table 4.4 Round 1 results for Kanawha Valley Water Treatment Plant

Sample
Raw(1)* 
Mixed B (2) 
Mixed D (2) 
Settled B (3) 
Settled D (3) 
Filtered B (4) 
Filtered D (4) 
Recycle (5)

TTHM 
(M9/L)

NA 
14 
29 
65 
97 
73 
95 
98

TTHMFP 
(Mg/L)

126 
145 
162 
159 
169 
193 
198 
265

TOC 
(mg/L)

3.5 
3.2 
3.0 
2.9 
3.8 
3.5 
NA 
4.1

Turbidity 
(ntu)

34 
27 
30 

1.7 
1.9 
0.1 
0.07 

400

pH

6.9 
6.6 
6.7 
6.6 
6.7 
9.0 
9.0 
8.5

Free CI2 
(mg/L)

<0.1 
3.0 
2.9 
0.2 
0.2 
3.0 
2.4 
1.1

B = before recycle 
D = during recycle 
NA = no data available
* Numbers in parentheses indicate sample locations as shown in Figure 4.1.

Table 4.5 Round 2 results for Kanawha Valley Water Treatment Plant

Sample

Raw(1)*
Mixed B (2)
Mixed D (2)
Settled B (3)
Settled D (3)
Filtered B (4)
Filtered D (4)
Recycle, unsettled (5)
Recycle, settled (5)

TTHM 
(ug/L)

<0.5
4.0
9.0

12.0
14.0
25.0
38.0
28.0
29.0

TTHMFP 
(ug/L)

128
82
80
65
66
73
89

160
84

TOC 
(mg/L)

1.57
1.85

13.22
2.08
1.73
1.75
1.93
2.96
3.93

Turbidity 
(ntu)

3.0
6.2

20
3.8
2.5
0.1
0.1

78
2.5

PH

6.9
7.0
7.0
6.9
7.0
9.0
9.0
9.6
9.6

Free CI2 
(mg/L)

<0.1
0.5
0.5
0.3
0.3
1.3
1.4

<0.1
<0.1

B = before recycle 
D = during recycle

"Numbers in parentheses indicate sample locations as shown in Figure 4.1.



CH
LO

RI
NE

LI
M

E 
I 

PO
LY

M
ER

LI
M

E 
PO

LY
M

ER

CH
LO

RI
NE

 

FL
UO

RI
DE

BA
CK

W
AS

H
HO

LD
IN

G
TA

NK

TO
 

DI
ST

RI
BU

TI
O

N

& 2= I §
Fi

gu
re

 4
.1

 
Pr

oc
es

s 
flo

w
 d

ia
gr

am
 a

nd
 s

am
pl

in
g 

po
in

t l
oc

at
io

ns
 fo

r K
an

aw
ha

 V
al

le
y 

W
at

er
 T

re
at

m
en

t P
la

nt



56 Recycle Stream Effects on Water Treatment

120

100

8*

80

60

40

20

Mixed

65

97

73

95

Settled Filtered

98

II Before Recycle 
S During Recycle

Recycle

Figure 4.2 TTHM values for round 1 sampling at Kanawha Valley Water Treatment Plant

9U

40

530
s;
^
t 20

10

o ———————————————————————

-

-

25

-

14
12|£5£

t^Pvv9 !iiv<
4 >8 iiiv<

(Hfys Iis5v<
lillxx iii<x

1
>:$:*:

!!
11; 
II;
ill

1
111 
:>:*:*

11
Hi

38
(^?? 
Vs/V
>V

V>o
VxS•V>o
>o
vX>v
v\
vS

R5
sX'V 

'V
vS 'x 
x;>
'V'

5<

28 . J^
^ X)s<^/v S^<x<x/v\A
X\ys/<
fV S<^
rv
S^/v V* /vv^ /vs/</v y</v Vs
/Vy
So/v S?^('VS/^ f\/

Ss
X
X

V
V
X
XX
<>

11 Before Recycle
0 During Recycle

Mixed Settled Filtered Recycle Settled Recycle

Figure 4.3 TTHM values for round 2 sampling at Kanawha Valley Water Treatment Plant



Kanawha Valley Water Treatment Plant 57

300

250

200

fc 150
2

100

50

162 160
169

198

265

Mixed Settled Filtered Recycle

dj Before Recycle 
0 During Recycle

Figure 4.4 TTHMFP values for round 1 sampling at Kanawha Valley Water Treatment Plant

200

150

fc 100
5I

50

0 

Figure 4.

160

80

65 66

H Before Recycle 
& During Recycle

Mixed Settled Filtered Recycle Settled Recycle 

5 TTHMFP values for round 2 sampling at Kanawha Valley Water Treatment Plant



55 Recycle Stream Effects on Water Treatment

30

25

20

I 15

10

30

Mixed

0.1 0.07

H Before Recycle 
ES During Recycle

Settled Filtered

Figure 4.6 Turbidity values for round 1 sampling at Kanawha Valley Water Treatment Plant

30

25

20

10

0.1 0.12

II Before Recycle 
0 During Recycle

Mixed Settled Filtered 
Figure 4.7 Turbidity values for round 2 sampling at Kanawha Valley Water Treatment Plant



30

Kanawha Valley Water Treatment Plant 59

Day 1

20 40 60 
Time (minutes)

80

Figure 4.8 Mixed water turbidity during recycle at Kanawha Valley Water Treatment Plant

Day1

20 30 
Time (minutes)

40 50

Figure 4.9 Chlorine residual in the recycle stream for Kanawha Valley Water Treatment 
Plant





Chapter 5___________

Swimming River Water Treatment 
Plant

Plant Description

Treatment Process
The Swimming River Water Treatment Plant is located in Stre wsburg, N. J., 

and draws its water from the Swimming River Reservoir. Six Aldrichtreatmentunits 
are used for combined mixing, settling, and filtration. The filtered water then goes 
into a clearwell before being pumped into the distribution system. Figure 5.1 shows 
the process flow schematic for the Swimming River Water Treatment Plant

Plant Flow
The plant is rated at 36 mgd (5,700 m3/h), with seasonal flows ranging from 

18 mgd (2,850 m3/h) in the winter to 40 mgd (6,300 m3/h) in the summer. The daily 
plant flow is steady and does not vary more than 2 mgd (316 m3/h) over a 24-hour 
period. The Aldrich units are rated at 6 mgd (950 m3/h) each at a filtering rate of 4 
gpm/ft2 (9-9m/h). The capacity of the finished water clearwell is 1.5MG(5,700m3). 
There are seven high-service pumps rated at various capacities.

Chemical Feed
Typical raw water chemical feed consists of the addition of lime, chlorine, 

polymer, and alum. PAC was once added on a seasonal basis but now is added 
continuously in order to maintain a sludge blanket in the clarifier. Filtered water is 
treated with the addition of caustic, fluoride, and chlorine. Also, polymer is added to 
the settled sludge from the sludge thickener for conditioning purposes. Chemical feed 
doses are summarized in Table 5.1.

Solids Handling
Solids handling for Swimming River Water Treatment Plant consists of two 

backwash holding tanks, two small lagoons, and sludge dewatering by a proprietary 
belt press. Waste streams include

Settled solids from Aldrich units
Spent filter backwash
Backwash holding tank settled solids and supernatant

61



62 Recycle Stream Effects on Water Treatment

Lagoon overflow 
Belt press pressate

The settled solids from the Aldrich units are withdrawn for 7 minutes every 
4 hours. The washing period is determined by the percent solids in the reactor. The 
solids from the Aldrich units go to the sludge lagoons, and spent filter backwash flows 
to one of two 300,000-gal (1,000-m3) holding tanks. The wastewater is allowed to 
settle for 2 houre before the supernatant is recycled. Sludge from the backwash 
holding tank goes to the lagoons. It takes 1 to 3 months to fill alagoon to a sludge depth 
ofSft (1m). Eachlagoonhasacapacityof600,000gal(2,200m3). Oncethelagoon 
is full, the sludge is dewatered and removed by a private contractor.

Recycle
The two recycle streams at the Swimming River Water Plant are spent 

backwash holding tank supernatant and lagoon overflow. It takes two backwashes to 
fill one backwash holding tank. The spent backwash water is allowed to settle for 2 
hours before the recycle pumps are turned on. Recycle pumps are rated at 1,400 gpm 
(378 m3h) each (there are three pumps per tank, six total). Usually recycle is 
conducted with one pump, but all three can operate at one time. It takes 3 hours to 
empty a full backwash holding tank with one pump. The recycle stream enters the raw 
water line after carbon addition but before the remaining chemicals are added. With 
one pump on, the recycle flow is about 7 percent of the plant flow.

The lagoon overflow stream is recycled continuously. The recycle pumps are 
rated at 250 gpm (67 m3/h) each. This recycle stream is therefore about 1 percent of 
the plant flow.

The effect of recycle comes primarily from the backwash stream. The SCD 
output becomes more negative during the 3-hour backwash recycle period. The SCD 
controls alum dose, increasing alum by between 2 and 5 mg/L during this period, from 
anormal alum dose of lOto 15 mg/L. With this change in alum dose there is no change 
in settled water turbidity and no significant effect on treatment. There is no evidence 
of any effect on treatment from lagoon recycle. However, this recycle stream runs 
continuously, so it is not known what might happen if the stream were discontinued 
for an extended period of time.

Water Quality
Raw and finished water quality data for the Swimming River plant are 

summarized in Table 5.2. Raw water during summer months has ahigh algae content, 
and copper sulfate is applied in the reservoir for algae control. Raw water iron is 
approximately l.Omg/Lbutisnotaproblemfortreatment. Raw waterTOCis about 
2.0 to 3.0 mg/L. Finished water TTHM is about 50 ug/L, with a free chlorine residual 
being carried through the entire plant

Preliminary sampling consisted of collecting a one-time grab sample of the 
recycle waste streams and the clarified water. The clarified water was sampled before 
and during recycle hi order to evaluate impacts of recycle. Table 5.3 summarizes the 
results of this initial investigatioa



Swimming River Water Treatment Plant 63

Round 1 Sampling
Sampling at this plant was conducted over 2 days. The primary parameters 

analyzed were

TTHM 
TTHMFP 
TOC 
AOC
Aluminum 
Manganese

The sample locations for these parameters are listed below. Numbers in parentheses 
indicate the sampling locations as shown in Figure 5.1.

Raw water (1)
Mixed water without recycle (2) 
Filtered water without recycle (3) 
Mixed water with recycle (2) 
Filtered water with recycle (3) 
Spent backwash supernatant (4) 
Lagoon supernatant (5) 
Spent backwash sludge (6) 
Clarifier sludge (7) 
Pressate (8)

Background data were collected on the treatment process before the recycle 
streams were introduced into the process. After these data were collected, two filters 
were backwashed and the spent backwash water was allowed to settle for 2 hours 
before the recycle pumps were started. The plant flow at the time of sampling was 26 
mgd (4,100 m3/h) and the recycle stream was 2.0 mgd (316 m3/h) (7.5 percent). At 
a flow rate of 26 mgd (4,100m3/h) the theoretical detention times through eachprocess 
were

Mixing 30 minutes
Settling 2.5 hours
Filtration 13 minutes

Grab samples were taken two to three detention times after recycle began in order to 
allow for adequate distribution of the recycle water in each process.

Figure 5.1 shows the sampling locations. Results from round 1 sampling are 
contained in Tables 5.4 and 5.5.

Trends_________________________ 
AOC

Figure 5.2 shows the AOC levels found at several sampling points in the 
Swimming River plant before and during recycle throughout the treatment process. 
The raw water had a total AOC of 228, whereas the waste sludge streams had levels 
of 900 to 1,100. The supernatant from the spent backwash water holding tank (one 
of the two recycle streams) had AOC levels of 800. However, AOC levels did not show 
increases at the mixed or filtered sampling points during recycle; in fact, levels 
decreased during recycle operations.



64 Recycle Stream Effects on Water Treatment 

TTHM

TTHM levels in the spent backwash water recycle stream were essentially the 
same as those of the filtered water, both about 40 pg/L. A slight increase in TTHM 
and the mixing point occurred due to recycle, with the value rising from 4 to 11 
pg/L. However, there was no measurable increase in filtered water TTHM. Figure 
5.3 shows the TTHM results graphically

TTHMFP

Figure 5.4 shows the TTHMFP results for the Swimming River plant. 
TTHMFP levels were elevated in the waste streams (200 pg/L) as compared to the 
raw water (150 pg/L). The mixed water and filtered water sampling points showed 
slight increases in the TTHMFP levels during recycle. At a 7 to 8 percent recycle 
ratio, the increases were approximately as calculated based on a mass balance.

Manganese
The waste streams at the Swimming River plant had very high manganese 

levels. Figure 5.5 shows these levels along with the other measured manganese 
concentrations. The sludge from the Aldrich units had the highest manganese levels 
(48 mg/L total manganese and 1.6 mg/L dissolved manganese). The lagoon 
supernatant, which is the recycle stream resulting from the Aldrich unit's sludge, 
showed elevatedmanganese levels (0.7 mg/L total manganese and 0.6 mg/L dissolved 
manganese). Figure 5.5 shows that manganese levels at the filtered water sampling 
point were unaffected by recycle, indicating successful plant treatment. The lagoon 
supernatant only represented 1 percent of the raw water flow, and even though the 
manganese level was high, it represented a negligible increase to the plant influent

Aluminum
Aluminum is another constituent that showed elevated levels within the waste 

streams. Figure 5.6 shows the aluminum results graphically. The sludge resulting 
from the Aldrich units showed the highest levels (808 mg/L). The supernatant 
recycled from the lagoon had about 1 mg/L of total aluminum but less than 0.1 
mg/L of dissolved aluminum. It was observed that recycle had no effect on the 
aluminum levels throughout the treatment process. Both the mixed and filtered water 
sampling points actually showed decreased aluminum levels during the recycle 
operation.

TOC

The results of TOC testing are shown in Figure 5.7. Elevatedlevels of TOC 
occurred in the waste streams, with the highest level appearing in the sludge from the 
Aldrich units (245 mg/L). Both recycle streams, the lagoon supernatant and the 
backwash holding tank supernatant, had TOC concentrations in the same range as 
those of the raw water. As a result, recycle appeared to have had little effect on TOC 
concentrations at the mixed and filtered water sampling points. As with the plants 
studied, settling of the waste streams reduced the excess TOC levels.



Swimming River Water Treatment Plant 65

Table 5.1 Chemical feed data for Swimming River Water Treatment Plant________ 
Location Chemical Dose mg/L
Raw Alum 10-15

Polymer 1.0
CL 6-15
CIO2 2.0
Lime 7.0
PAC 8-15

Filtered Chlorine 1.0-2.0
Fluoride 1.0
Caustic 12.0

Table 5.2 Average annual water quality data for Swimming River Water Treatment Plant 
Parameter Raw Finished
Turbidity, ntu
Color, cu
Iron, mg/L
Manganese, mg/L
pH
Alkalinity, mg/L CaCO3
Aluminum, mg/L
Coliform, number/100 mL
TOC, mg/L
TTHM, ug/L
Free CI2, mg/L

10.3
<5
0.96
0.09
7.2
37
NA
29
3.1
NA
NA

0.03
<5

0.01
0.04
8.4
45

0.05
<1
2.6
50
1.3

NA = no data available

Table 5.3 Preliminary sampling results for Swimming River Water Treatment Plant

Parameter

Turbidity, ntu
pH
Free chlorine, mg/L
Total chlorine, mg/L
Alkalinity, mg/L as CaCO3
Coliform, number/1 00 mL
Heterotrophic plate count, colon ies/mL
Aluminum, mg/L
Iron, mg/L
Manganese, mg/L
TSS, mg/L
TOC, mg/L
TTHM, Mg/L
TTHMFP, ug/L

Backwash 
recycle 
stream

1.25
6.6

0.15
0.3

24.5
<1

2920
0.18
<0.05
0.02
13
2.8
59
312

Clarif ier effluent
Without 
recycle

0.87
6.6

0.90
1.0

27.5
<1
369
0.15

<0.05
<0.02

10
2.3
32
321

With 
recycle

1.0
6.5
1.0
1.2
26
<1
2

0.14
<0.05
<0.02

1
3.5
46
270



Ta
bl

e 
5.

4 
Ro

un
d 

1 
sa

m
pl

in
g 

re
su

lts
 fo

r S
w

im
m

in
g 

Ri
ve

r W
at

er
 T

re
at

m
en

t P
la

nt
Al

um
in

um

Sa
m

pl
e 

si
te

R
aw

(1
)*

M
ixe

d 
B 

(2
)

M
ixe

d 
D 

(2
)

Fi
lte

re
d 

B 
(3

)
Fi

lte
re

d 
D 

(3
)

Ba
ck

wa
sh

 s
up

er
na

ta
nt

 (4
)

La
go

on
 s

up
er

na
ta

nt
 (5

)
C

la
rif

ie
r s

lu
dg

e 
(7

)
Ba

ck
wa

sh
 s

lu
dg

e 
(6

)
C

la
rif

ie
d 

B
C

la
rif

ie
d 

D

TT
HM

(u
g/L

)
<0

.5 4 11 42 35 40 19 25 36 N
A

N
A

TT
H

M
FP

(ug
/L)

15
0

15
3

15
7

11
2

12
9

12
6

19
2

20
9

19
0

N
A

N
A

TO
C

(m
g/

L)

3.
1

2.
4

2.
8

1.
7

1.
8

2.
1

3.
6

24
5 75 N
A

N
A

D
is

so
lv

ed
(m

g/
L)

<0
.0

01
0.

03
9

0.
01

0
0.

00
4

0.
00

7
0.

05
1

0.
00

3
0.

02
4

0.
01

3
<0

.0
01

<0
.0

01

To
ta

l
(m

g/
L)

0.
10

7
2.

90
4

2.
48

1
0.

07
3

0.
03

3
0.

25
2

0.
97

6
80

8.
3

11
0.

2
<0

.0
01

<0
.0

01

M
an

ga
ne

se
D

is
so

lv
ed

(m
g/

L)

<0
.0

2
0.

04
<0

.0
2

<0
.0

2
<0

.0
2

<0
.0

2
0.

62
1.

66
0.

47
<0

.0
2

<0
.0

2

To
ta

l
(m

g/
L)

<0
.0

2
0.

16
0.

16
<0

.0
2

<0
.0

2
<0

.0
2

0.
70

48
.6

1
6.

22
<0

.0
2

<0
.0

2

Tu
rb

id
ity

(n
tu

)
2.

6
12

.0
12

.1 0.
08

0.
08

1.
2

4.
5

N
A

N
A 0.

45
0.

4

PH 7.
1

6.
4

6.
5

6.
4

6.
4

6.
8

6.
8

6.
3

6.
3

6.
4

6.
3

Fr
ee

 C
I2

(m
g/

L)

<0
.1 5.
5

5.
0

0.
4

0.
3

0.
2

<0
.1 0.
5

<0
.1 0.
2

0.
3

B 
= 

be
fo

re
 re

cy
cle

 
D 

= 
du

rin
g 

re
cy

cle
 

NA
 

= 
no

 d
at

a 
av

ail
ab

le
'N

um
be

rs
 in

 p
ar

en
th

es
es

 in
dic

at
e 

th
e 

sa
m

pl
in

g 
loc

at
ion

 a
s 

sh
ow

n 
in 

Fi
gu

re
 5

.1
.

1 i

Ta
bl

e 
5.

5 
Ro

un
d 

1 
AO

C 
le

ve
ls

 fo
r S

w
im

m
in

g 
Ri

ve
r W

at
er

 T
re

at
m

en
t P

la
nt

Sa
m

pl
e 

Si
te

R
aw

(1
)*

 
M

ixe
d 

B 
(2

) 
M

ixe
d 

D 
(2

) 
Fi

lte
re

d 
B 

(3
) 

Fi
lte

re
d 

D 
(3

) 
Ba

ck
wa

sh
 s

up
er

na
ta

nt
 (4

) 
La

go
on

 o
ve

rfl
ow

 (5
) 

C
la

rif
ie

r s
lu

dg
e 

(7
) 

Ba
ck

wa
sh

 s
lu

dg
e 

(6
)

Sa
m

ple 1
20

2 40
 0.
2 

12
4 60
 

47
1 

30
7 

49
3 

63
8

PI
? (

vg
n.)

Sa
m

pl
e

2

12
1 36

 0.
2 

10
1 29

 
58

4 
24

5 
27

5 
33

4

Av
er

ag
e

15
2 38

 0 
11

3 45
 

52
8 

27
6 

38
4 

48
6

Sa
m

pl
e

1
11

5 
10

3 
12

9 
12

5 
10

0 
27

9 55
 

37
8 

76
2

N
O

X 
(u

g/
L)

Sa
mp

le
2

36
 

73
 

14
3 94
 

95
 

26
4 58
 

66
0 

71
6

Av
er

ag
e

76
 

88
 

14
1 

11
0 98
 

27
2 57

 
51

9 
73

9

B 
= 

be
fo

re
 re

cy
cle

 
D 

= 
du

rin
g 

re
cy

cle

'N
um

be
rs

 in
 p

ar
en

th
es

es
 in

dic
at

e 
th

e 
sa

m
pl

in
g 

loc
at

ion
s 

as
 s

ho
wn

 in
 F

ig
ur

e 
5.

1.



PA
C

CD
 ir

'
R

A
W

rv
A

»¥

W
AT

ER
 

IN
TA

KE

C
\2

 * 
CA

US
TI

C
A

LJ
M

 
FL

U
O

R
ID

E 
LI

M
E 

C
LA

R
IF

IE
R

 
C

H
LO

R
IN

E 
1 

PO
LY

M
ER

 
FI

LT
ER

 
C

O
R

R
O

SI
O

N
 

IN
H

IB
IT

O
R

L 
®

 
V

-lr
"
 

» 
^
~

 
®

 
i

^ 
^ 

v.-.
v. 

•.-.•.-
.-. 

{&
 

Y
i —

—
—

 .
v.

v 
-.v

.v.
 —

—
—

—
—

—
—

—
—

—
 * —

—
—

—
 »•

—
—

—
 »»

TO
 

C
LE

AR
W

EL
L 

D
IS

TR
IB

U
TI

O
N

BA
CK

W
AS

H 
SL

U
D

G
E

i
q

il
p

C
-p

K
IA

T
A

M
T

 
(
A

)
 

V
^
 

O
U

rt
R

IN
M

IA
IN

I 
\S

 
_
J
L
 

R
A

P
H

T
W

A
^I

 1

H
O

LD
IN

G
 

TA
N

K SL
U

D
G

E 
©

 
PR

ES
SA

TE
 
®

^
 

SU
PE

RN
AT

AN
T 

©
 

T
 

T
 

T
^

^
i 

t 
ir
N

^f
™

 
^^

^ 
^^

^
SL

U
D

G
L 

L-
 

- 
• 

C
AK

E
BE

LT
 

JO
 

LA
N

D
FI

LL
 

LA
G

O
O

N 
PR

ES
S

I a ^
 

s X
I

Fi
gu

re
 5

.1
 

Pr
oc

es
s 

flo
w

 d
ia

gr
am

 a
nd

 s
am

pl
e 

po
in

t l
oc

at
io

ns
 fo

r S
w

im
m

in
g 

Ri
ve

r W
at

er
 T

re
at

m
en

t 
Pl

an
t



80
0

70
0

60
0

50
0

O
 4

00 30
0

20
0

10
0 0

14
1

11
01

13

52
8

51
9

38
4

^
 X

 X

73
9 48

6

P1
7

to I I i o §

Ra
w 

M
\x

ed
 D

ur
in

g 
Fi

lte
re

d 
Du

rin
g 

La
go

on
 O

ve
rfl

ow
 

Ba
ck

wa
sh

 S
lu

dg
e 

M
ixe

d 
Be

fo
re

 
Fi

lte
re

d 
Be

fo
re

 
Ba

ck
wa

sh
 O

ve
rfl

ow
 

Cl
ar

ifie
r S

lu
dg

e

Fi
gu

re
 5

.2
 

AO
C 

le
ve

ls
 a

t S
w

im
m

in
g 

R
iv

er
 W

at
er

 T
re

at
m

en
t P

la
nt



50

40

30

5
20

10

42

35

Swimming River Water Treatment Plant 69

25
X 
x
X
X 
X 
X 
X 
X 
X
^. X?
X 
X 
X
X

40

36

II Before Recycle 
0 During Recycle

Raw Filtered Clarifler Sludge Backwash Overflow 
Mixed Lagoon Overflow Backwash Sludge

Figure 5.3 TTHM levels at Swimming River Water Treatment Plant

250

200

1
0.

150

100

50

Raw

112X

209

126

H Before Recycle 
H During Recycle

Mixed
Filtered Clarifier Sludge Backwash Overflow 

Lagoon Overflow Backwash Sludge

Figure 5.4 TTHMFP levels at Swimming River Water Treatment Plant



70 Recycle Stream Effects on Water Treatment

m Total Mn 
S Dissolved Mn

Raw Mixed During Filtered During Clarifler Sludge Backwash Overflow 
Mixed Before Filtered Before Lagoon Overflow Backwash Sludge

Figure 5.5 Manganese levels at Swimming River Water Treatment Plant

10 808 110

8 -

!'

0.1

0.98

0.07 0.03
0.25

H Before Recycle 
0 During Recycle

Raw Filtered ClarWer Sludge Backwash Overflow 
Mixed Lagoon Overflow Backwaih Sludge

Figure 5.6 Total aluminum concentrations at Swimming River Water Treatment Plant



24
5

75

D
)

O
 

O

3.
1

R
aw

2.
8

2.
4

3.
6

Be
fo

re
 

R
ec

yc
le

D
ur

in
g 

R
ec

yc
le

I

M
ix

ed
Fi

lte
re

d 
C

la
rif

ie
r S

lu
dg

e 
Ba

ck
w

as
h 

O
ve

rfl
ow

 
La

go
on

 O
ve

rfl
ow

 
Ba

ck
w

as
h 

S
lu

dg
e

Fi
gu

re
 5

.7
 

TO
G

 v
al

ue
s 

at
 S

w
im

m
in

g 
R

iv
er

 W
at

er
 T

re
at

m
en

t P
la

nt





Chapter 6___________

New Castle Water Treatment Plant
Plant Description____________________ 

Treatment Process
The source of supply for the New Castle Water Treatment Plant, located in 

New Castle, Pa., is the Shenango River. The river can be characterized as 
industrialized with low to moderate turbidity. Iron, manganese, and bacteria levels 
can fluctuate widely over a short period of time. Three low-service pumps are used 
to pump raw water to the plant. The New Castle Water Treatment Plant utilizes 
conventional treatment with a rated capacity of 8.4 mgd (1,300 m3/h) based on a 
filtration rate of 4 gpm/ft2 (9.7 m/h).

Raw water from the low-service pumps is delivered to a two-chamber 
concrete mixing tank that is equipped with two variable-speed rapidmixers. Pretreatment 
chemicals are applied at the mix tank.

After mixing, the treated water flows into two open concrete flocculation and 
sedimentation basins. Water enters the flocculation section of basin no. 1, which is 
equipped with eight turbine flocculators. Row continues in series through no. 1 and 
no. 2 sedimentation basins. Total detention time in the two basins is 4.4 hours at the 
8.4-mgd (1,300 m3/h) plant rating.

Settled water flows to four concrete-housed filters. Each filter is equipped 
with automatic electrically operated influent, effluent, wash, and drain valves, as well 
as automatic rate-of-flow controllers and loss-of-head gauges. Surface wash and air 
wash are provided for all filters. Filter media consists of 54 in. (1.4 m) of granulated 
activated carbon (GAC), 5 in. (12.7 cm) of sand, and 3 in. (7.6 cm) of garnet on a 
gravel base.

Due to the high levels of naturally occurring organic matter and bacteria 
within the source of supply, the GAC filtermediais changed every 9 months to achieve 
taste-and-odor removal.

Filtered water flows to a two-compartment concrete clearwater basin that is 
covered and is below grade. The clearwell provides a total capacity of 0.404 MG 
(1,530 m3), corresponding to 1.15 hours of theoretical detention time at the rated plant 
capacity.

Six distribution pumps draw finished water from the clearwell and deliver it 
to the distribution system. Figure 6.1 shows a process schematic of the New Castle 
Water Treatment Plant

Plant seasonal flow ranges from 6 to 8.4 mgd (950 to 1,300 m3/h), with an 
annual average of about 8 mgd (1,260 m3/h). The flow generally varies between 7 and 
8.5 mgd (1,100 and 1,300 m3/h) throughout the day.

73



74 Recycle Stream Effects on Water Treatment

Chemical Feed
Chemicals are fed at the rapid mix basin and postfilter. Chlorine; alum, 

polymer, andlime are all added at the rapidmix basin ona regular basis, whereas PAC 
and potassium permanganate are added on a seasonal basis. Postfilter chemical 
addition consists of chlorine, fluoride, and corrosion inhibitor. Chemical feed data are 
shown in Table 6.1.

Solids Handling
Solids-handling equipment at New Castle Water Treatment Plant consists of 

a backwash water holding tank, a gravity thickener, and a belt filter press. Waste 
streams include

Settled sludge from both sedimentation basins 
Spent filter backwash water 
Belt press pressate

The no. 1 sedimentation basin is equipped with a pneumatically operated 
vacuum-type collection system that continuously cleans residual solids from the 
basia The no. 2 sedimentation basin is not equipped for automatic sludge removal 
and is manually cleaned

Filter backwash water is fed by gravity from a 75,000-gal (284-m3) elevated 
washwater storage tank. Two 2,250-gpm (600-m3/h) washwater pumps fill the tank 
from the plant clearwell. Filters also can be directly washed from the washwater 
pumps or from distribution system pressure. Spent filter backwash water is collected 
in a 40-ft-diameter (12m) concrete holding tank and is then recycled to the raw water 
pump suction well. Sludge from the sedimentation basin is collected in a thickening 
tank. Supernatant from the thickener is decanted to the raw water pump suction well 
for recycling through the plant process. The thickened solids are dewatered on a belt 
filter press. The belt filter pressate is returned to the thickener.

The backwash recycle rate is usually about 10 percent of plant flow. The belt 
press pressate flow rate to the thickener is usually 40 to 60 gpm (11 to 16 m3/h). The 
no. 1 sedimentation basin pneumatic vacuum operates at approximately 130 gpm (35 
m3/h).

Water Quality
Typical raw and finished water quality data are summarized in Table 6.2.
Preliminary sampling conducted at the plant consisted of collecting a one- 

time grab sample of the recycle waste stream and the applied water. The applied water 
was sampled before and during recycle in order to observe impacts of recycle. Table 
6.3 summarizes the results of the initial investigation. These results showed a high 
level of TTHMFP present in the recycle stream and the treatment process. Aluminum, 
TSS, manganese, iron, and TTHM values were also elevated in the recycle stream.



New Castle Water Treatment Plant 75

Comprehensive Sampling Program__________

Overview

Three rounds of field sampling and analysis were performed for the New 
Castle Water Treatment Plant. The parameters for which the water was analyzed and 
the sampling points were derived from a review of the water quality information 
supplied by the operators of the New Castle facility and from the results of the 
preliminary sampling. The parameters of primary interest at this plant were TTHM, 
TTHMFP, AOC, and manganese.

Round 1 Sampling
The plant was operating under normal conditions at the time of sampling, with 

the exception that the no. 2 sedimentation basin was out of service. Plant flow 
averaged 8.1 mgd (1,279 m3/h) and settled water turbidities were 1.0 to 2.0 ntu. 
Filtered water turbidities were less than 0.3 ntu.

The water quality parameters evaluated were

AOC
TTHM
TTHMFP
TOC
Manganese
Aluminum
Turbidity

The sample locations for these parameters are listed below. Numbers in parentheses 
indicate the sampling locations as shown in Figure 6.1.

Raw water (1)
Mixed water before recycle (2) 
Mixed water during recycle (2) 
Filtered water before recycle (3) 
Filtered water during recycle (3) 
Spent backwash recycle (5) 
Thickener supernatant recycle (6) 
Settled sludge (4) 
Belt press pressate (7)

Prior to sampling, all backwashing and sludge collection was suspended for 
an 8-hour period. This allowed sampling of the system without recycle. Filters were 
then washed and the solids-handling equipment placed in service. The recycle stream 
started almost immediately when a filter was being backwashed, and the thickener 
overflow stream began when sludge was being fed to the thickener. Samples of the 
recycle streams (unsettled backwash water and thickener overflow) were taken 
immediately following the first backwash. The process samples containing recycle 
water were taken accordingly, timed from the theoretical detention time as with the 
other facilities. All samples were grab samples. The results from round 1 sampling 
are summarized in Table 6.4. This sampling was conducted in July.



76 Recycle Stream Effects on Water Treatment

Round 2 Sampling
The plant was operating normally, with all basins in service and an average 

plant flow of 8.9 mgd (1,400 m3/h). Round 2 sampling consisted of analyzing the same 
parameters as in round 1 and at the same sample locations.

Prior to sampling, all backwashing and sludge collection was suspended for 
an 8-hour period to obtain background samples. Two sets of samples were taken for 
round 2 testing. The first set of data was taken to measure the effects of recycling 
supernatant from the gravity thickener and the backwash holding tank. The second 
set of data was taken to measure the effects of recycling supernatant from the gravity 
thickener only. The belt filter press and the sludge collection system were running 
during these measurements, and thus in the supernatant from the gravity thickener was 
a composite of the two input streams. The results from round 2 sampling are 
summarized in Table 6.5. This sampling was conducted in January.

Round 3 Sampling
Round 3 sampling consisted of sampling the same parameters as in round 1 

and round 2 and at the same locations. Round 3 sampling was conducted to further 
evaluate AOC.

Prior to sampling, all backwashing and sludge collection was suspended for 
an 8-hour period to obtain background samples. Round 3 sampling was performed 
to verify the effects of recycling supernatant from the gravity thickener and the 
backwash holding tank. The results from round 3 sampling are shown in Table 6.6. 
[...]
ge
 (4

)

Se
t 2

: s
et

tle
d 

sl
ud

ge
 a

nd
pr

es
sa

te
 re

cy
cl

e 
st

re
am

R
aw

(1
)

M
ixe

d 
B 

(2
)

M
ixe

d 
D 

(2
)

Fi
lte

re
d 

B 
(3

)
Fi

lte
re

d 
D 

(3
)

Th
ic

ke
ne

r s
up

er
na

ta
nt

 (6
)

Ba
ck

w
as

h 
re

cy
cl

e 
(5

)
Pr

es
sa

te
 (7

)

pH 7.
4

6.
6

6.
6

7.
3

7.
3

7.
5

7.
2

7.
3

N
A 7.
4

6.
5

6.
6

7.
4

7.
4

7.
5

7.
4

7.
3

Tu
rb

id
ity

 
(rr

tu
)

9.
3 

.
23 23 0.

19
0.

21
4 62 55 NA

8.
7

14 15 0.
19

0.
25

5.
5

N
A

75

C
l? 

(m
g/

L)

<0
.1 3.
9

3.
7

0.
6

0.
5

<0
.1

<0
.1

<0
.1 N
A

<0
.1 4.
0

3.
8

3.
0

3.
0

<0
.1

<0
.1

<0
.1

TT
HM

 
(M

9/
L)

10 24 30 NA 43 11
3 60 11
4

NA NA 25 23 NA NA NA NA NA

TT
H

M
FP

 
(M

9/
L)

40
2

35
2

27
4

35
0

21
8

27
0

25
9

36
6

46
8

NA 21
4

21
2

N
A NA NA NA N
A

TO
O

 
(m

g/
L)

4.
62

4.
51

4.
48

2.
78

2.
76

5.
06

5.
63

15
.5

14
.0

N
A

N
A 3.

72
N

A NA N
A N
A

N
A

To
ta

l 
(m

g/
L)

<0
.0

2
NA 0.

18
<0

.0
2

<0
.0

2
0.

26
0.

89
1.

49
5.

24

N
A

<0
.0

2
0.

12
N

A NA NA NA NA

D
is

so
lv

ed
 

(m
g/

L)

0.
04

N
A 0.
16

<0
.0

2
<0

.0
2

0.
26

0.
92

1.
50

5.
22

N
A 0.
04

0.
06

N
A

N
A

N
A

N
A

N
A

Al
um

in
um

To
ta

l 
(m

g/
L)

0.
11

N
A 5.
85

0.
35

0.
23

0.
92

18
.9

8
7.

60
30

0 N
A 4.
26

4.
00

N
A

N
A

N
A NA NA

D
is

so
lv

ed
 

(m
g/

L)

0.
04

NA 4.
79

0.
11

0.
05

0.
66

18
.7

8
3.

94
30

0 NA 3.
77

2.
96

N
A NA N
A NA NA

P1
7

30
9.

8
NA N

A 26
.2

10
6.

5
24

8.
8

65
4.

9
NA NA NA NA NA N

A
NA N

A
NA NA

AO
C

N
O

X

38
.8

NA N
A 32

.5
28

8.
8

1.
0

14
.1

NA N
A

NA N
A NA N
A

NA N
A

NA NA

To
ta

l 
(m

g/
L)

34
8.

6
NA N

A 58
.7

39
5.

3
24

9.
8

66
9.

0
N

A
N

A

NA N
A NA N
A

NA N
A NA N
A

B 
= 

be
for

e 
re

cy
cle

D 
= 

du
rin

g 
re

cy
cle

NA
 

= 
no

 da
ta

 av
ail

ab
le

'N
um

be
rs

 in
 p

ar
en

th
es

es
 in

dic
at

e 
th

e s
am

pli
ng

 lo
ca

tio
ns

 a
s s

ho
wn

 in
 F

igu
re

 6.
1.

§ 0
0



0
0
 

K
> So tJ5" C
o

Ta
bl

e 
6.

6 
Ro

un
d 

3 
sa

m
pl

in
g 

re
su

lts
 fo

r N
ew

 C
as

tle
 W

at
er

 T
re

at
m

en
t P

la
nt

a f
M

an
ga

ne
se

Tu
rb

id
ity

 
CI

2
Sa

m
pl

e 
lo

ca
tio

n

Se
ttl

ed
 s

lu
dg

e 
an

d
ba

ck
w

as
h 

re
cy

cl
e

R
aw

(1
)*

M
ixe

d 
B 

(2
)

M
ixe

d 
D 

(2
)

Fi
lte

re
d 

B 
(3

)
Fi

lte
re

d 
D 

(3
)

Th
ick

en
er

 s
up

er
na

ta
nt

 (6
)

Ba
ck

wa
sh

 s
ec

yc
le

 (5
)

Pr
es

sa
te

 (7
)

Se
di

m
en

ta
tio

n 
slu

dg
e 

(4
)

pH 7.
0

6.
8

6.
8

7.
2

7.
2

7.
0

7.
6

7.
3

N
A

(n
tu

)

8.
3

10 15 0.
1

0.
1

1 5Q 50 N
A

(m
g/

L)

<0
.1 3.
5

3.
4

0.
2

<0
.1

<0
.1

<0
.1

<0
.1

N
A

TT
H

M
(M

9/
L)

<Q
.5

15 35 80 87 N
A 71 15
1

32
1

TT
H

M
FP

(M
9/

L)

42
0

30
8

38
5

35
8

37
6

54
7

29
9

49
9

1,
37

3

TO
O

(m
g/

L.
)

5.
66

5.
15

5.
76

3.
39

3.
76

11
.3

3
5.

11
14

.3
4

27
.8

0

To
ta

l
(m

g/
L)

0.
22

2.
51

1.
11

<0
.0

2
<0

.0
2

3.
51

21
.7 6.
71

73
.9

A
lu

m
in

um
A

O
C

D
is

so
lv

ed
 

To
ta

l 
D

is
so

lv
ed

(m
g/

L)

0.
14

<0
.0

2
<0

.0
2

<0
.0

2
<0

.0
2

3.
08

0.
15

5.
21

2.
40

(m
g/

L)

0.
14

4.
7

5.
61

0.
05

0
0.

05
0

0.
21

5
29

.4 9.
9

1,
02

1

(m
g/

L)

0.
01

5
0.

09
0

0.
10

0
0.

05
0

0.
05

0
0.

04
0

0.
23

0
0.

12
0

0.
45

0

P
17 75 62 85 12 68 11
8

15
6

25
6

N
A

N
O

X

8
12

6
14

1 12 39 50 96 80 N
A

To
ta

l
(m

g/
L)

83 18
8

22
6 24 10
7

16
8

25
2

33
6

N
A

B 
= 

be
fo

re
 re

cy
cle

 
D 

= 
du

rin
g 

re
cy

cle
 

N
A 

= 
no

 d
at

a 
av

ai
la

bl
e

•N
um

be
rs

 in
 p

ar
en

th
es

es
 in

di
ca

te
 s

am
pl

in
g 

lo
ca

tio
ns

 a
s 

sh
ow

n 
in

 F
ig

ur
e 

6.
1.



0
i

RA
W

 
W

AT
ER

IN
TA

KE

K
M

n0
4

AL
UM

 
PO

LY
M

ER
 

CA
RB

O
N 

FL
U

O
R

ID
E 

C
H

LO
R

IN
E 

C
l2

 
O

R 
C

I0
2 

CO
RR

O
SI

O
N 

IN
H

IB
IT

O
R

AL
UM

 
.-

-,
^
^
^

©

, 
A

 
^
 

^
 

i-
^
 

^C
LE

A
R

W
E

LL
T 

•.-.•.
•.•.•.

•.•.•.
•.•.•.

•.•.•.
•.• 

v5
/

R
A

P
ID

 
- 
- 

—
—

—
—

—
—

—
—

—
—

—
—

—
 I—

—
 

v,
.v

,.v
.v

,,,
,,v

,,.
v.

v,
.v

 
1 

>

u
L

E 
M1

X 
S

E
M

IE
N

TA
flO

N
 

L
_
_
_
J
 

>

TO
 

DI
ST

RI
BU

TI
O

N
FI

LT
ER

 

SL
UD

G
E 

BA
CK

W
AS

H

.©
 

1
 

BA
CK

W
AS

H 
HO

LD
IN

G
 

TA
NK

(D
 

BA
CK

W
AS

H 
RE

CY
CL

E 
N 

f

I
^ 

©
 

SU
PE

RN
AT

AN
T 

-Z
. 

"
 

^
 

P
H

Lb
S

A
IL

 
©

1^
 —

—
—

—
—

—
—

—
—

—
—

—
 ̂
 —

—
—

—
—

—
—

—
—

—
—

—
 

^
 —

—
—

—
—

—
—

—
—

—
—

 - 
—

—
—

—
—

—
 »
,

^n
M

,,
-^

l 
SL

U
D

G
E 

_
 

CA
KE

 T
O

iS
o
S

lB
R

 —
—

—
—

—
—

 
4
 

^
N

U
H

LL
1 n

lU
lS

L
IN

L
iA

 
T T

 
BE

LT
 

PR
ES

S 
PO

LY
M

ER
ft 5

Fi
gu

re
 6

.1 
Pr

oc
es

s 
flo

w
 d

ia
gr

am
 a

nd
 s

am
pl

e 
po

in
t l

oc
at

io
ns

 fo
r N

ew
 C

as
tle

 W
at

er
 T

re
at

m
en

t P
la

nt
82



80
0

60
0

o>
40

0

20
0 

-

67
4

19
7

11
8

15
0

Ro
un
d 

1 

Ro
un
d 

2,
 S
et
 1 

Ro
un
d 
3

1 I

Sl
ud

ge
Ba

ck
wa

sh
 R

ec
yc

le
 

Th
ic

ke
ne

r O
ve

rfl
ow

Pr
es

sa
te

Fi
gu

re
 6

.2
 

TT
HM

 le
ve

ls
 in

 w
as

te
 s

tre
am

s 
fo

r 
Ne

w 
C

as
tle

 W
at

er
 T

re
at

m
en

t P
la

nt



New Castle Water Treatment Plant 85

H Before Recycle 
H During Recycle

Figure

Round 1 Round 2, Set 2
Round 2, Set 1 Round 3

6.3 TTHM levels in influent water for New Castle Water Treatment Plant

Before Recycle 
During Recycle

Round 1 Round 2, Set 1 Round 3 

Figure 6.4 TTHM levels in filtered water for New Castle Water Treatment Plant



2,
50

0

2,
00

0

O
)

Q_
 

LJ
_

2
 

I

1,
50

0

1,
00

0

50
0 

-
36

4
40

2
42

0

65
8

25
9

29
9

54
7

61
6

49
9

36
6

2,
03

2

1,
37

3

46
8

Ro
un

d 
1 

Ro
un

d 
2 

R
ou

nd
 3

SO a 8- I rj E?

R
aw

B
ac

kw
as

h 
R

ec
yc

le
 

Th
ic

ke
ne

r 
R

ec
yc

le
Pr

es
sa

te
S

et
tle

d 
S

lu
dg

e

Fi
gu

re
 6

.5
 

TT
HM

FP
 le

ve
ls

 in
 w

as
te

 s
tre

am
s 

fo
r N

ew
 C

as
tle

 W
at

er
 T

re
at

m
en

t P
la

nt



New Castle Water Treatment Plant 87

Before Recycle 
During Recycle

Round 1 Round 2, Set 2
Round 2, Set 1 Round 3

Figure 6.6 TTHMFP levels in influent water for New Castle Water Treatment Plant

H Before Recycle 
During Recycle

Round 1 Round 2, Set 1 Round 3 
TTHMFP levels in filtered water for New Castle Water Treatment Plant



8 7 6

0)
 

CO
 

0) (0
 

D
) c.

1 0

R
ou

nd
 1 

: T
ot

al
 M

n 
i/
\l

R
ou

nd
 2

: T
ot

al
 M

n

R
ou

nd
 2

: D
is

so
lv

ed
 M

n 
V

/\

R
ou

nd
 3

: T
ot

al
 M

n 
li
ii

R
ou

nd
 3

: D
is

so
lv

ed
 M

n 
KX

?I

Ba
ck

w
as

h 
R

ec
yc

le

1.
85

0.
89

0.
92

21
.7

0

0.
15

Th
ic

ke
ne

r R
ec

yc
le

3.
69

0.
26

0.
26

3.
51

3.
08

Pr
es

sa
te

20
.3

0

1.
49

1.
50

6.
71

5.
21

Se
ttl

ed
 S

lu
dg

e

63
.3

0

5.
24

5.
22

7.
31

2.
40

So I

Fi
gu

re
 6

.8
 

M
an

ga
ne

se
 le

ve
ls

 in
 w

as
te

 s
tre

am
s 

fo
r N

ew
 C

as
tle

 W
at

er
 T

re
at

m
en

t P
la

nt



New Castle Water Treatment Plant 89

H Round 1 
S Round 2 
0 Round 3

Mixed Before Mixed During Filtered Before Filtered During

Figure 6.9 Total manganese concentrations in mixed and filtered water for New Castle 
Water Treatment Plant

o>

(0 
D)

a

0.15

0.05 -

H Round 3 
S Round 2

Mixed Before Mixed During Filtered Before Filtered During

Figure 6.10 Dissolved manganese concentrations in mixed and filtered water for New 
Castle Water Treatment Plant



90 Recycle Stream Effects on Water Treatment 

20

15

i
E
0)
8 10 
§
O)

pH5.5 

pH7.0

10 20 30 40 50 60 
Storage time (days)

70 80 90

Figure 6.11 Manganese released with sludge storage time for New Castle Water Treatment 
Plant

2.5

I 1 - 6 

8 1

0.5

pH5.5 

pH7.0

10 20 30 40 50 60 70 80 90 
Storage time (days)

Figure 6.12 Dissolved oxygen concentrations for New Castle Water Treatment Plant



30 25

o>
20

 

J
l5

 

I
 

10

R
ou

nd
 1

 : 
To

ta
l A

l 
f\7

1

R
ou

nd
 2

: T
ot

al
 A

l 
lii

lil
l

B
ac

kw
as

h 
R

ec
yc

le

25
.6

5

18
.9

8

R
ou

nd
 2

: D
is

so
lv

ed
 A

l 
V7

H
 

18
.7

8

R
ou

nd
 3

: T
ot

al
 A

l

R
ou

nd
 3

: D
is

so
lv

ed
 A

l 
[2

S3

29
.4

00

0.
23

Th
ic

ke
ne

r R
ec

yc
le

0.
66

0.
92

0.
66

0.
21

5

0.
04

Pr
es

sa
te

18
6.

00

7.
60

3.
94

9.
90

0

0.
12

S
et

tle
d 

S
lu

dg
e

90
3.

00

30
0.

00

30
0.

00

1,
02

1.
00

0

0.
45

I

Fi
gu

re
 6

.1
3 

Al
um

in
um

 le
ve

ls
 in

 w
as

te
 a

nd
 r

ec
yc

le
 s

tre
am

s 
fo

r 
Ne

w 
C

as
tle

 W
at

er
 T

re
at

m
en

t P
la

nt



92 Recycle Stream Effects on Water Treatment

H Round 1 
Round 2 
Round 3

Mixed Before Mixed During Filtered Before Filtered During

Figure 6.14 Total aluminum levels in mixed and filtered water before and during recycle for 
Newcastle Water Treatment Plant

H Round 3 
Round 2

Mixed Before Mixed During Filtered Before Filtered During

Figure 6.15 Dissolved aluminum levels in mixed and filtered water before and during 
recycle for New Castle Water Treatment Plant



New Castle Water Treatment Plant 93

800

600

O
400

200

xSS2 ?IT

Round 2 
Round 3

Raw Mixed During Filtered During Backwash Recycle
Mixed Before Filtered Before Thickener Recycle Pressate

Figure 6.16 Total AOC levels for New Castle Water Treatment Plant; rounds 2 and 3



20

10

0

Round 1

94 Recycle Stream Effects on Water Treatment

70

60

50

o>40 

030

6.8 5.6 5.4 4.9 4.7 7.4

15.2

59.4

Raw Filtered Thickener Recycle Settled Sludge 
Mixed Backwash Recycle Pressate

H Before Recycle 
0 During Recycle

15

£-10

8

Round 2

4.6 4.5 4.5
/XT!

2.8 2.8
.t^^g:-;^ /\s\j

15.5
14.0

i§ Before Recycle 
0 During Recycle

Raw Filtered Thickener Recycle Settled Sludge 
Mixed Backwash Recycle Pressate

O3

30

25

|>20

P
10

5

n

Round 3-
-
_

-
~

5.7 5.2 5,,
— xN

x>*5<
1d?

WSS :

iii
>o<
x>

x^

B
.] 3.4
>d K-i-i*ii!;Jv

? ilw

3.8
XYyi^x
>o< 3?

5.1
^7^
XVs x
x^<

278

11.3

a

5?<

sX
X^s<

14.
^ 
V>0<
V^

&iO<•x^V
^Ar-
<5<

3

§
£*5/c

1
v*v

§
V\y<*x

H Before Recycle 
EJ During Recycle

Raw Filtered Thickener Recycle Settled Sludge 
Mixed Backwash Recycle Pressate

Figure 6.17 TOC levels for New Castle Water Treatment Plant



Chapter 7___________

Bangor Water Treatment Plant
Plant Description ____

Treatment Process
The Bangor Water Treatment Plant is a direct filtration plant located in 

Bangor, Pa. The raw water sources consist of surface water, deep and artisian wells, 
and springs. The source waters are collected in a small open reservoir above grade 
from the plant. The filters consist of three mixed media filters rated at 8 gpm/ft2 (19.5 
m/h). Filtered water goes to a clearwell before being pumped to the distribution 
system.

Raw water quality is excellent with an average turbidity of 0.5 ntu. Filtered 
water turbidity is about 0.10 ntu. Occasional high raw water turbidity of 5.0 ntu 
causes shortened filter runs but does not decrease finished water quality. The process 
flow schematic is shown in Figure 7.1.

Plant Flow
This plant is rated at 3.5 mgd (550 m3/h) and is normally operated at the 

design rate of 3.5 mgd (550 m3/h) for 6 to 8 hours a day, 7 days a week.

Chemical Feed
Chlorine is added to the intake line at the raw water reservoir, and alum is 

added in the raw water line at the plant. Filtered water is treated by the addition of 
caustic soda, corrosion inhibitor, and chlorine. Chemical feed data are shown in 
Table 7.1.

Solids Handling
The waste streams are spent backwash water and filter-to-waste. Both go to 

a backwash clarifier. The clarifier tank has a capacity of 160,000 gal (19 m3/h). The 
supernatant is recycled to the head of the plant, and the solids go to drying beds. In 
one year of operation there has been very little solids buildup on the drying beds, and 
they have never been cleaned

95



96 Recycle Stream Effect on Water Treatment

Recycle
The backwash clarifier is allowed to settle 1 to 2 hours after a backwash 

before the recycle is started. There are three recycling pumps rated at 70 gpm each 
(19m3/h).

During recycle the SCD changes from zero to negative. The increase in 
applied turbidity is several times the normal turbidity applied to the filters. There is 
no apparent effect on filtered turbidity during recycle.

Water Quality
Raw and finished water quality data for the plant are summarized in Table 

7.2.
Preliminary sampling consisted of collecting a one-time grab sample of the 

recycle stream and the filtered water. The filtered water was sampled before and 
during recycle. These sampling points are showninFigure 7.1. Table 7.3 summarizes 
the results of this initial investigatioa Turbidity and suspended solids were very high 
in the recycle stream compared to the source water.

Comprehensive Sampling Program______________

Overview

The main parameters evaluated at the Bangor Water Treatment Plant were 
turbidity, Giardia and Cryptosporidium cysts, and particle counts. Two rounds of 
field sampling and analysis were performed at the plant. In addition to the field 
sampling and analysis performed, spent backwash water from the plant was also 
collected for bench-scale testing. Bench-scale testing evaluated the addition of 
polymer and flocculation for the enhancement of solids removal from the spent 
backwash water. Giardia and Cryptosporidium were analyzed according to the 
procedures of LeChevaUier et al. (1991).

Round 1 Sampling
The plant was operating under normal conditions at the time of field 

sampling. The plant flow was 2.4 mgd (380 m3/h) and the recycle flow was 0.12 mgd 
(19 m3/h) (5 percent). Raw turbidity was typical at 0.34 ntu, and filtered turbidity 
was less than 0.10 ntu.

Sampling was conducted over an 8-hour period. A composite sample was 
collected and analyzed for the following parameters:

Turbidity 
Particle counts 
Giardia 
Cryptosporidium

The sample locations for these parameters are listed below. Numbers in parentheses 
indicate the sampling locations as shown in Figure 7.1.



Bangor Water Treatment Plant 97

Raw (1)
Raw with recycle (3)
Spent filter backwash water (4)
Supernatant recycle (2)
Filtered (5)

The plant was first operated for 2 hours without recycling any supernatant in 
order to collect background samples. The recycle stream was then started to collect 
samples on the effects of recycle. Parasite samples were collected over the entire 
recycleperiod. Grabsamplesweretakenforparticlecounts. Turbidity was monitored 
continuously during the recycle period. Giardia and Cryptosporidium data are 
contained in Table 7.4.

Round 2 Sampling
The plant flow was approximately 2.8 mgd(442m3/h). Raw water turbidities 

ranged between 0.23 and 0.36 ntu during the test period.
Particle counts and Giardia and Cryptosporidium were the parameters tested 

in round 2. All sample locations from round 1 testing were resampled. In addition, 
samples of mixed backwash and settled backwash were tested to determine the 
efficiency of the wastewater clarifier. Parasite samples were continuously collected 
as before. Composite samples were taken in round 2 for particle counting to better 
simulate the parasite data.

Laboratory-Scale Analysis
Removal of Giardia- and Cryptosporidium-sa& particles from the spent 

filter backwash water was investigated with polymers, flocculation, and filtration. In 
the first test, filter backwash water was placed in six 2-L Gator jars. A nonionic 
polymer (POL-E-Z 652, Calgon Corp., Ellwood City, Pa.) was added to these jars 
with dosages of 0.0,0.1,0.2,0.5,0.8, and 1.0 mg/L. After all the jars were mixed 
for 10 seconds, samples were collected corresponding to settling velocities of 4,0.8, 
0.4,0.13, and 0.07 cm/min. Each sample was then tested for particle counts. In the 
second test, different times of flocculation (G = 25 s-1) were evaluated.

In the third test, water from the recycle stream was filtered through a 
laboratory sand filter to estimate the removal efficiency for Giardia- and 
Cryptosporidium-saA particles. This filter achieved 1.66-log removal of Giardia- 
[...]
manually cleaned. The accumulated sludge at the time of cleaning is usually 5 to 
7 ft (1.5 to 2.1 m) deep but can be as deep as 10 to 12 ft (3 to 3.7 m), out of a total 
of 15 ft (4.6 m) water depth. The eighth basin was recently equipped with a continuous 
sludge removal system. Settled solids are removed daily from this basia

Water Quality
Raw and finished water quality data on the Williams Water Treatment Plant 

are summarized in Table 9.2.

Comprehensive Sampling Program__________ 

Overview
hi order to prepare for the sampling program, one manually cleaned basin and 

the mechanically cleaned basin were both drained, flushed, and cleaned of sludge. 
Both basins were then put into service. The mechanically cleaned basin was cleaned 
daily. Sludge built up with no cleaning in the manually cleaned basin for the 8-week 
test period, hi addition to the field sampling, sludge from the Williams Water 
Treatment Plant was also collected for bench-scale testing.

131



132 Recycle Stream Effects on Water Treatment

Round 1 Sampling
Influent to and effluent from the manually cleaned basin and the mechanically 

cleaned basin were sampled weekly.
Sampling lasted for 8 weeks. The following parameters were measured:

TTHM
TTHMFP
TOC
Manganese 
Turbidity

The sample locations for these parameters are listed below. The numbers in 
parentheses indicate the sampling locations as shown in Figure 9.2.

Basin influent (1,3)
Manually cleaned basin effluent (4)
Mechanically cleaned basin effluent (2)

All samples were collected at the basin surface.

Laboratory-Scale Analysis
Sludge from me plant was put into two 4-L beakers; it was tested for pH and 

DO levels once a week and for manganese levels 3 times a week. DO was analyzed 
in both the supernatant and settled sludge, whereas manganese and pH were analyzed 
in the supernatant only. One beaker was kept at a pH of approximately 5.5 and one 
at apH of approximately 7.0. This pH range represents the normal pH range for alum 
sludges. Samples were filtered through 0.45-mm filter paper prior to analysis.

Trends_________________________
Manganese

Figures 9.3 and 9.4 show the total and dissolved manganese concentrations 
obtained during the 8-week field sampling program. Of most concern to the Williams 
Water Treatment Plant operators was the level of dissolved manganese going on to the 
filters, because the plant removed manganese primarily by adsorption and oxidation 
on the intermedia. The amounts of dissolved manganese leaving the two basins were 
almost identical until week 6. Between weeks 6 and 8 a trend developed whereby the 
amount of manganese leaving the manually cleaned basin was increasingly greater 
than that leaving the mechanically cleaned basin, with differences of 0.05,0.17, and 
0.56 mg/L for weeks 6,7, and 8, respectively. At week 8 the operators were concerned 
by the high manganese levels in the filters from the basin, and they cleaned the basin, 
which ended the testing program. DO readings were taken throughout in the manually 
cleaned sedimentation basin; the results are shown in Figure 9.5. These data were 
collected just prior to the cleaning of the basin. The data show that the lower levels 
of the sludge blanket were anaerobic.

A sludge sample was collected from the mechanical sludge removal system 
and stored in the lab to determine the potential for release of manganese from the 
sludge. The manganese levels hi the laboratory sludge sample showed steady



Williams Water Treatment Plant 133

increases over time. Figure 9.6 presents the data for two pH conditions. DO levels 
in the settled sludge are shown in Figure 9.7. The data indicate that very high levels 
of manganese were released from the sludge.

TTHM and TTHMFP
The results from both TTHM and TTHMFP sampling of the mechanically 

cleaned and the manually cleaned basins showed little variation in concentrations as 
a result of storing the sludge. Figures 9.8 and 9.9 show these results graphically. 
TTHM values for both basins showed little difference between the basins' influent and 
effluent. Litfle difference in TTHMFP values was found between the effluents of the 
mechanically and manually cleaned basin.

Turbidity
A slightly higher turbidity was present in the effluent of the sludge storage basin than 
in that of the mechanically cleaned basin. The manually cleaned basin had effluent 
turbidities of 0.8 to 1.0 ntu, whereas the mechanically cleaned basin's turbidities were 
0.6 to 0.8 ntu. Figure 9.10 shows the turbidities of the influent and effluent streams.

TOC

The TOC level appeared to be higher in the manually cleaned basin after 
about week 3, as shown in Figure 9.11. The TOC concentration of the sludge storage 
basin's effluent was as much as 25 percent higher than that of the mechanically cleaned 
basin. However, since this was total organic carbon, not dissolved organic carbon, 
some of the difference could be due to the difference in solids concentrations, which 
were also 20 to 25 percent higher in the manually cleaned basin

Table 9.1 Chemical feed data for Williams Water Treatment Plant______________
Location __ ___ Chemical ___ Dose(mg/L)

Raw Alum 10-40
Caustic —

Prefilter Chlorine 5-10
Polymer 0.03-0.05

Filtered Fluoride 1.0
Caustic —
Corrosion inhibitor, ZOP 1.5

— indicates not applicable 

ZOP = zinc orthophosphate



134 Recycle Stream Effects on Water Treatment

Table 9.2 Average annual water quality data for Williams Water Treatment Plant_____ 
Parameter Raw Finished
Turbidity, ntu
Color, cu
Iron, mg/L
Manganese, mg/L
pH
Alkalinity, mg/L CaCO3
Ammonia, mg/L
Aluminum, mg/L
Coliform, number/100 mL
TOG, mg/L
TTHMFP, ug/L
Total CI2 , mg/L
Free CI2 , mg/L

30 
30 
4 
1

6.9 
25

<0.01
<0.001

NA
4

300 
NA 
NA

0.05 
<5

<0.05
<0.02

7.0
15

<0.01
0.05
<1
2

200 
2.0 
1.5

NA = no data available

ALUM 
CAUSTIC

CHLORINE 

POLYMER FLUORIDE
CAUSTIC
CORROSION INHIBITOR

TO 
DISTRIBUTION

RESERVOIR

Figure 9.1 Process flow diagram for Williams Water Treatment Plant



(Q 

3
to 
ro

I •o.
5'

CD

£?. 
O

0)
3-

i5'

0)

<D 
£

CO

CONTINUOUS SLUDGE 
00 REMOVAL

^ MANUALLY CLEANED

O>

Ul

£+\

o
2:
X

F1.0CCULATION

FLOCCULATION

.-

IO



136 Recycle Stream Effects on Water Treatment

Basin Influent

Manually Cleaned 
Basin Effluent

Mechanically Cleaned 
Basin Effluent

1 8234567 
Time (weeks)

Figure 9.3 Total manganese in clarified water at Williams Water Treatment Plant

1.5

0) 
M

0.5

Basin Influent

Manually Cleaned 
Basin Effluent

Mechanically Cleaned 
Basin Effluent

1 6 82345 
Time (weeks)

Figure 9.4 Dissolved manganese in clarified water at Williams Water Treatment Plant



Williams Water Treatment Plant 137

DO (mg/L)

T
UJ

or

1
5o
UJ
CO

It
UJ 
Q

0

1

2

3

4

4.5

4.4

4.4

4.4 x '

4.1 XX
\ —— ̂: \f;/6 \ 0.4 •x'^

/ SLUDGE
LEVEL

4.5

4.4

4J5^'"'" 0.4 0.8 "~~
x'

x/ 0.4 0.4 0.4

0.3 0.3 0.3

/

4.4

4.4

\

0.4

0.4

EFFLl

INFLUENT

Figure 9.5 Dissolved oxygen profile in the manually cleaned sedimentation basin of 
Williams Water Treatment Plant



138 Recycle Stream Effects on Water Treatment

25

20

I 15
Q> 
(0

1 
EMo
I

10 20 30 40 50 60
Storage time (days)

70 80

pH 5.5 

pH7.0

90

Figure 9.6 Manganese released by storing Williams Water Treatment Plant sludge

pH5.5

20 30 40 50 60 
Storage time (days)

70 80 90

Figure 9.7 Dissolved oxygen concentrations for Williams Water Treatment Plant sludge



Williams Water Treatment Plant 139

16

14

12

10

8

6

4

2

J_ _L

Basin Influent

Manually Cleaned 
Basin Effluent

Mechanically Cleaned 
Basin Effluent

012345678
Time (weeks)

Figure 9.8 TTHM in clarified water at Williams Water Treatment Plant

600

100
345 

Time (weeks)

Basin Influent

Manually Cleaned 
Basin Effluent

Mechanically Cleaned 
Basin Effluent

Figure 9.9 TTHMFP in clarified water at Williams Water Treatment Plant



140 Recycle Stream Effects on Water Treatment 

1.8

1.6 

1.4

1 1.2

0.8

0.6

0.4
345 

Time (weeks)

Manually Cleaned 
Basin Effluent

Mechanically Cleaned 
Basin Effluent

Figure 9.10 Turbidity in clarified water from mechanically and manually cleaned basins at 
Williams Water Treatment Plant

20

15

•£•10
O
O

Basin Influent

Manually Cleaned 
Basin Effluent

Mechanically Cleaned 
Basin Effluent

1 8234567 
Time (weeks)

Figure 9.11 TOC in clarified water from mechanically and manually cleaned basins at 
Williams Water Treatment Plant



Chapter 10__________

Appomattox River Water Authority
Plant Description___________________

The Appomattox River Water Authority (ARWA), located in Petersburg, 
Va., operates a conventional water treatmentplant rated at 48 mgd (7,570m3/h). Raw 
waterisobtainedfrom animpoundmentonthe Appomattox River. Thetreatmenttrain 
consists of rapid mix, flocculation, sedimentation, and filtratioa Three of the six 
sedimentation basins are equipped with continuous sludge removal equipment, and 
the other three basins are manually cleaned about once every 3 months. This plant 
was chosen for a study of the impacts of sludge storage in the sedimentation basins 
on applied water quality.

Chemical Feed
Raw water chemical feed at the Appomattox River Water Treatment Plant 

consists of the addition of alum, lime, and chlorine. Prefiltered water is treated with 
the addition of chlorine. Also, postflltered water is treated with chlorine, fluoride, and 
lime. Typical chemical dose information is shown in Table 10.1.

Water Quality
Raw and finished water quality data are summarized in Table 10.2. The raw 

water contains manganese at highly variable levels, ranging from 0.1 to 1 mg/L. 
Parameters of interest at the ARWA plant include manganese, TTHM, TTHMFP, 
iron, and turbidity.

Comprehensive Sampling Program_______________

Overview
One round of field sampling was performed at the ARWA plant Samples 

were taken over a 7-week period at the inlet and outlet of two sedimentation basins. 
One of the sedimentation basins was cleaned daily with continuous sludge removal 
equipment; sludge was allowed to accumulate in the otherbasin. hi addition to the field 
sampling, apilot-scale analysis was performed. The pilot study evaluated manganese 
release from the sludge stored in a 6.5-in-diameter (16.5 cm), 14-ft-high (4.3 m) 
column. The depth was chosen to simulate asedimentation basin, thickener, or lagoon.

141



142 Recycle Stream Effects on Water Treatment

Round 1 Sampling
Figure 10.1 shows the sample locations for round 1 sampling. Parameters 

tested for during the full-scale sampling were:
PH
Turbidity
Manganese (total)
Manganese (dissolved)
TTHMFP
Iron (total)
Iron (dissolved)

Laboratory-Scale Analysis
The pilot-scale analysis consisted of storing ARWA plant sludge in a 6.5-in- diameter 
(16.5 cm), 14-ft-high (4.3 m) clear polyvinyl chloride column. Various sampling 
points allowed sampling of the sludge supernatant to be made at several levels above 
the settled sludge. The original water that separated from the sludge was drawn from 
the top of the column and replaced with actual supernatant from the ARWA Plant's 
sedimentation basin so that the clear water above the sludge would start with a low 
manganese concentration and the release of manganese could be better monitored. 
Figure 10.2 shows the approximate dimensions of the column and its sampling points. 
Samples were drawn from all three ports approximately every 2 days and tested for 
dissolved manganese concentrations.

Trends_________________________
Manganese

Figures 10.3 and 10.4showthe total and dissolved manganese concentrations 
obtained during the 7-week in-plant sampling program. Comparison of Figures 10.3 
and 10.4 shows that about one-half to two-thirds of the total manganese was 
suspended and was efficiently removed by both sedimentation basins. However, the 
dissolved manganese levels shown in Figure 10.4 are quite revealing. Influent levels 
of dissolved manganese were between 0.01 and 0.02 m2/L throughout the study 
period. The levels of dissolved manganese leaving the mechanically cleaned basins 
were the same or lower than the influent levels. For the first 2 weeks the manually 
cleaned basin effluent also had dissolved manganese levels at or below the influent 
levels. However, beginning in week 2 the dissolved manganese levels in the effluent 
steadily rose in the manually cleaned basin and exceeded the influent level. The source 
of the manganese had to be the sludge sediment in the basin. It can also be seen in 
Figure 10.4 that as soon as the sludge storage basin was cleaned the manganese level 
dropped below the influent level. DO readings were taken throughout the sludge 
storage basin, including within the settled sludge just prior to the cleaning of the basin. 
Figure 10.5 shows these data.



Appomattox River Water Authority 143

Pilot-Scale Analysis
The pilot column of sludge showed definite increases of total manganese 

concentrations in the supernatant over time. Figure 10.6 graphically shows the 
manganese concentrations of the samples from three samplingpoints. Very highlevels 
of manganese are associated with the water surrounding the sludge stored in 
sedimentation basins.

Iron
Effluent from the sludge storage basin and that from the mechanically cleaned basin 
showed no substantial difference in concentrations of total and dissolved iroa 
Results are shown in Figures 10.7 and 10.8.

Turbidity and TTHMFP
Effluent from the sludge storage basin and that from the mechanically cleaned basin 
showed no significant differences in turbidity or TTHMFP concentrations. Figures 
10.9 and 10.10 show these results.



144 Recycle Stream Effects on Water Treatment

Table 10.1 Chemical feed data for Appomattox River Water Treatment Plant______ 
Location Chemical Dose (mg/L)
Raw Alum 20-40

CI2 5
Lime —
KMnO4 (seasonal) 0.5

Filtered Chlorine 3.0
Fluoride 1.0
Caustic —

— indicates not applicable

Table 10.2 Average annual water quality data for Appomattox River Water Treatment 
Plant____________________________________________
Parameter Raw Finished

Turbidity, ntu 20 0.03
Color, cu 100 <5
Iron, mg/L . 1.0 0.02
Manganese, mg/L 0.1-1.0 <0.04
pH 6.3 7.0
Alkalinity, mg/L CaCO3 15 20
Ammonia, mg/L NA <0.01
Aluminum, mg/L NA 0.05
Coliform, number/100 mL NA <1
TOG, mg/L 5-6 NA
TTHMFP, ug/L 400 100
Free CI2, mg/L NA 1.0

NA = no data available



* 
BA

SI
NS

 
4,

 
5,

 A
ND

 
6 

AR
E 

EQ
UI

PP
ED

 
W

IT
H 

CO
NT

IN
UO

US
 

SL
UD

G
E 

RE
M

O
VA

L 
EQ

UI
PM

EN
T

CL
EA

RW
EL

L
t

6 ©

• 
6

!
*
•

* 1
 

3
a v>

2 1

© ©

S
 1 §

(,

—

K

- 
BA

SI
N 

IN
FL

UE
NT

- 
M

EC
HA

NI
CA

LL
Y 

CL
EA

NE
D 

BA
SI

N,
 

EF
FL

UE
NT

- 
SL

UD
G

E 
ST

OR
AG

E 
BA

SI
N,

 
EF

FL
UE

NT

t > 5'

Fi
gu

re
 1

0.
1 

Sa
m

pl
in

g 
lo

ca
tio

ns
 fo

r A
pp

om
at

to
x 

Ri
ve

r W
at

er
 T

re
at

m
en

t P
la

nt



146 Recycle Stream Effects on Water Treatment

APPROXIMATE SURFACE ——— j 
OF SUPERNATANT 1

H—

q

APPROXIMATE TOP
ELEVATION OF SETTLED ——— 
SLUDGE i

-H" 

•^

1 ————

1 ————

1 ———

L__

6.5 in.

V

— 1

-t-j 

q
(N

q

-*-• 

q

— 1

1

, PORT 3

onc?T 1

.
Figure 10.2 Pilot column used for sludge storage tests



Appomattox River Water Authority 147

0.2

0.15

0)
jjj 0.1
«j
2
(0

0.05

Basin Influent

Manually Cleaned 
Basin Effluent

Mechanically Cleaned 
Basin Effluent

1 62345
Time (weeks)

'Sample taken just after basin was cleaned.
Figure 10.3 Total manganese in clarified water from manually and mechanically cleaned 
basins at Appomattox River Water Treatment Plant

0.06

0.05

0.03

lo.02

0.01

345 
Time (weeks)

Basin Influent

Manually Cleaned 
Basin Effluent

Mechanically Cleaned 
Basin Effluent

'Sample taken just after basin was cleaned.
Figure 10.4 Dissolved manganese in clarified water from manually and mechanically
cleaned basins at Appomattox River Water Treatment Plant



148 Recycle Stream Effects on Water Treatment

DO (mg/L)

UJ 
O

0

1
2 

3

4

5.51

5.54

5.46 

5.39

_ - — ^02~"~

5.36

5.34 /

^ X 0.68

0.56

/- SLUDGE 
/ LEVEL 5.57

5.48

5.43 \
X.

^ x 5.37